
MITSUBISHI 
=:RI~m ~ ~ ::~BB~t.J 9 o ~, 
Industrial Sewing Machine Parts Catalog 

Model PLK-85050 
PLK-810050 

§ •b 
I)( 

[A] ~ f* •• J;X 

llil * f* ~ 1l (I) 

[9 * f* ~ 1l ( 1I ) 

[Q) " \,\ tl •• ( I ) 

~ *At \,\ tl •• ( n l 
[£] '* Jl!'l ~ tl •• 
[§] * m I) tl •• 
(8) * *I 1:/) tl •• 
QJ X - y 7- 7' JL- tl t14( I) 

[g) X- Y 7- - 7· JL- t1 tt4( n l 
[1] X- Y 7- - 7' )j., tl tft(ill) 

[MJ ~~- Jlj3 ~ tl •• 
(ill '7 1 /'\ tl •• 
[EJ ~ 5fB tl •• 
[Q] ~ ** ~ iff ~ 1l 
(ill 7- 7' Jj., 00 1l 
(§) fi a c 

QQ 

ITl ::t / ~ 3 ::...- '" -
".) 

~ 51 

CONTENTS Page 

Construcrion · · · · · ·· ·· ·· ·· ·· · ·· ·· ·· ·· · ····· ·· ·· · · ·· ·· · · ·· · · · · ··· · ·· · ·· ·· ··· · ·· ·· ·· · ·· ··· · ·· ··· ·· · 

Arm bed & It's accessories ( I ) ·· · · ·· ·· · · ·· · · · · · · · · · · · · · ·· · ·· · · · · ·· ··· · ·· · · · ·· ·· ··· ··· ·· ·· · 2 

Arm bed & It's accessories ( 1I) ............................................................ 4 

Sewing mechanism ( I) ····································································· 6 

Sewing mechanism ( 1I) ..................................................................... 8 

Presser bar lifting mechanism · ··· ·· ···· ·· ·· · ·· · ·· · ··· · ·· ·· · .. ·· ·· ········· ·········· ·· · ·· 10 

Thread trimming mechanism ···························································· 12 

Tension release mechanism ............................................................... 14 

X-Y Table mechanism (I)················· ................................................. 16 

X-Y Table mechanism ( 1I )· ··· ·· ·· · ·· · ·· ·· · · · · · · · · · · ·· · · · ·· · ·· · · ·· ···· · · ·· · ·· ·· .. ··· ··· ·· ·· · 18 

X-Y Table mechanism (ill)·································································· 20 
Work holder mechanism···············································:..................... 22 

Wiper mechanism ········· ······················ ································ ········· ··· 24 

Oil lubrication mechanism ·································································· 26 

Cable component & Pneumatic control unit ·· · ·· ·· ······· · ···· ·· ·· · · ·· ······· ·· · ·· · · · 28 

Table & Stand ................................................................................. 30 

Accessories ···················································································· 32 

Option parts .................................................................................... 34 

Index ............................................................................................. 36 

P-206 199810 

From the library of: Superior Sewing Machine & Supply LLC



gB~ :J - I'' O)~:llff~~ 
MITSUBISHI SPARE PARTS No. Designation system 

1. fl6.§1:J- t:',:-::>\Y( CONCERNING PARTS CODE. 
$£ ~ Z:)i:X ~ n ~JI-g.(;!:, JSB£ :J- t:' ~ s~ >;, t! < t~ ~ ~ 'o 
Please inform the part number, when then these parts are ordered. 

( 
-~.51 ) 

Standard parts 

I~~/$£ 

M 
(1) 

M 

Sewing machine parts 

r-- t/JWH~?U 

(2) 

9 

Sewing machine model 

r- ~ ~ 

Model No. 

I 

(3) (4) 

I 

"-- ~ lb tc (1) 
Model No. (1) 

- ~~'J'~lSBo:\'., 

r-

* 
(5) 

~ 

Specification 

I 

(6) 

I 

1± tl (2) 
Specification (2) 

-.,., 
Description 

I 

(7) (8) 

I 

~ 0 

"" :g 
Description 

Common parts 
).i: *fl';:(;t~:X*(A,B,···X,Y,Z)ti.A~o 

I 

(9) 

J 

L- ~ ~ /$o~ 
Sewing machine parts 

Remarks: Alphabet(A,B, .. ·X,Y,Z)should be taken at 
*mark. 

( ff~ ) 
Example 

( - IJil: .51 ) 
Standard parts 

( 
~JI'J'~lSBo:\'., ) 

Common parts 

- PLK-B*?IJ 
PLK-B-Series 

r--- PLK 85050 -

I 

B 5 0 

0 4 
J 

r-ii' 

Standard 

I 

A 0 

1 2 
J 

- ~" .. "'"' 9Hl M4 ;r. ;..t~-!f 6 

r-

1 

0 

~ 

Outer diameter M4 Length of screw 6 

2. 1\t~v- ?(:-::>~'l" CONCERNING MODIFICATION MARK. 

/ 
Drive shait 

I I 

0 5 

3 7 
I I 

.......... 
Pi-" :f./ 
Screw (Pan head screw) 

R~-v-?tl~*~~~~~aB£~.m~.~~•~•~~~#~~*~~~- z:~:x~~~~z:~m~~~~~~£ 
lt~tHfttT Z:~~< t~~~'o 
The parts marked with *in the modification colum has been changed the shape or size etc. So when these modified 
parts are ordered please inform the serial number of the sewing machine. 

)i : -~£': -::>~' -r ~t~aff~:g 't. -t ~aB.,~n"li'Hm:ffm ~ :n t.:tlflff~:g ~7f- L- * ~ o flh -r ~•"':.§: ~~ 
.g.,;~:, -~~~i!1l~tJ"'~=r:n:n~ t.:~. ~:m~t~fiP19~~•a~~m ~ :n -r~,~~.g.n"'~ IJ * ~ 0 

Sewing machine Models, of Standard Parts are indicated model of these parts are registered firstry. 
Parts are used for not only the indicated model, but also another models, in reason of New 
development, improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



[8] ~1**M.EX 
CONSTRUCTION 

51) *~ 'j: PLK-85050 ~ ~ ~ * 9 o 

Note : Drawing shows PLK-85050. 

From the library of: Superior Sewing Machine & Supply LLC



[BJ ::$:1*~1*' ( I ) 
ARM BED AND IT'S ACCESSORIES ( I ) 

{105) 

133 

126 

125 

124 (114) 

101 102 103 104 105 106 107 108 {104) {110) 

5.±) li-T~ ~ / PLK-85050-LG, IJ.:, Lf': PLK-81 0050-LG O).fl,lt;t:~t:j:IO) Fig.No. 

t:*~P ~1-;f Ld:$~ ~~J! Vr l.' *To ~ !..- < t;t:ITJ::t 7'~ 3 /1\- 'YO)JW ~ 

~OODl-'* To 
Note : The parts marked * on Fig Number are changed in PLK-85050-LG and 

PLK-81 0050-LG from standard shown iniT]Option Parts page. 

2 

111 

112 

I 

From the library of: Superior Sewing Machine & Supply LLC



[B] *i*OO~ ( I ) 
ARM BED & I T' S ACCESSOR I ES ( I ) 

Fig. ~)! 81l~J-~· 

No. Mod. Parts. No. 

8101 MN10A4742 
8102 MA20A0584 
8103 M91054004 
8104 M91304080 
8105 M91910080 
8106 MG43A0181 
8107 M90990002 
8108 MF36A1180 
8109 M91276004 
8110 M90883080 
8111 M835E0776 
8112 M91330004 
8113 MF70A1180 
8114 M90906003 
8115 MS01A0361 
8116 M860E6339 
8117 M90992002 
8118 M90909003 
8119 M91079004 
8120 M860A0601 
8121 M91110002 
8122 M90806002 
8123 MS01A1739 
8124 MS01A0192 
8125 MS18A0470 
8126 MS01A1476 
8127 MS03A1101 
8128 M90605010 
8129 MS01A0160 
8130 MS01A0477 
8132 M90432038 
8133 M860E0830 
8134 M861A2339 
8135 M850E0470 
8135 M815E0470 
8136 M850A0797 
8136 M815A0797 
8137 M91064004 

Description 
ft.I~Hlll!l 
Amt. Reg. 

0 

0 "' 
~ 8 
"' "' "' 

J9· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Oi I cap·································· 1 
r:..t' :..1111·- .... · .................... · Thread take-up cover .................... · 1 1 

SW-PW'1ft7<1t"'i~/M4x8 ............ Screw M4xg .............................. 8 8 
J' J.t:, .... · .... · .................... Rubber plug" ............................ 3 3 
J' L.t:, .. · ............ " .... · .... · .. · Rubber plug"·" ........ · .... · .... · ...... 6 6 
HY:..t1<t11) · · .. · · .... · · · ...... · · .... Thread guide· ........................ · .. · 1 
t7iy'M4X8························· Screw M4X8······························ 9 9 
1~7:..t1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 1 1 
SW-PW'1fJ' 7<1h' iy' M4 X 30· · · · · · · • · · · Screw M4 x 30· • · · · · · · · · · · · · · · · • · · · · · · · · · · · 5 5 
J' L.i!:..· · · · · · · · · · · · · · · · · · · · · · · · •• · · · · Rubber plug······························ 3 3 
'\').~1111'-···· ••••• ······ ············Belt cover•••••••••••oo••••••••••••••·•• • 1 
SW-PW'1fJ'7<1t"'*y'M5X8· ........... Screw M5xg .............................. 3 3 

1 ~ Y:..t1 (y9) · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide········· · · · • · · · · · · · · · · · • · · · · 1 1 
"?J.t7iy'9/64(40) x3.2 ............... Screw 9/64(40) X3.2 ...................... 6 6 

111r11' i· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Latch···································· 1 
y1J:..f -1111' -~~9r· · · · · · · · · · · • · · · · · · · · · Cylinder cover··························· 1 1 
t7iy'M4X8······ ···· · ····· · ········Screw M4X8······ ·· ······················ 25 54 
"?J.t7iy'9/64(40) x6 ................. Screw 9/64(40) X6 ....................... · 
J'7"?.ft'\'iy'M4X16·················· Screw M4X16······ .. •················· .. . 
7111'-V ~ 1J'1Ir19 .. · · .... · · .... · · .... · · Eye guard adapter· .. · ............ · ...... · 1 1 
t7iy'11/64(40) xg .................. Screw 11/64(40) xg ....................... 2 2 
t7iy'1/8(44) X6 .................... Screw 1/8(44) x6 ......................... 4 4 

t:,y' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hinge···································· 
1911'i .. · ..... · ... · · .... · · ..... · .... Leaf spring· ......................... ···· 

X"' 1H9·· ····· · ···· · ···· · · ····· ·····Slide plate················· ............ · 

J,l\' -tt· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer···· .. ····························• 
ii'H9· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Needle plate····························· 
li7iy' 2/32 (56) x 2. 8· · " .. · · .... · .... Screw 2/32 (56) x 2. g ........ · ............ · 2 2 
1111·-~· ·· · ···· · · ···· · ···· · ·········Eye guard································ 1 
Yr11'i· ··· · ····· ···· · · ···· · ·········Adapter·································· 1 
J' 7<1t"' h' M4 x 30· · · · · · · · · · · · · · · · · · Screw M4 x 30· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
;t:..19~~9r· · · · · · · · · · · · · · · · · · · · · · · · · · · Face plate······························· 1 
1):..~1111'- · · · · • · · · · · · · · · · · · · · · · · · · · · · · Link cover··· · · · • · · · · · · · · · · · · · · · · · · · · · · · · 
J,l\'1)19 ASSY· · · · · · · · · · · · · · · · · · · · · · · · Slide plate assy· · · · · · · · · · · · · · · · · · · · · · · · · * 
J,l\'1)19 ASSY· · · · · · · · · · · · · · · · · · · · · · · · Slide plate assy· · · · · · · · · · · · · · · · · · · · · · · · · * 
if;J' J~J.L.· · · · · · · · · · · · · · · · · · · · · · · · · · · · Film sheet······························· 1 * 
if;J' J~J.l.· · · · · · · · · · · · · · · · · · · · · · · · · · · · Film sheet······························· * 
li7iy' M4 X 6· · · · · · · · · · · · · · · · · · · · · · · · • Screw M4 X 6· · · • · • · · · · · · · · · · · · · · · · · · · · · · · · 36 36 

PLK-85050/810050 
3 From the library of: Superior Sewing Machine & Supply LLC



~ *1*~1* ( II ) 
ARM BED AND IT'S ACCESSORIES (II) 

166 165 164 163 162 (161) 161 160 *159 158 157 

4 
From the library of: Superior Sewing Machine & Supply LLC



[C] *i*OO~ ( 1I) 
ARM BED & IT' S ACCESSOR I ES ( 1I ) 

Fig. ~1! BJI~J-~· 
No. Mod. Parts. No. 

C101 
l»il~ C102 

C103 M91276004 
C104 M91910080 
C105 MA20A1950 
C106 MA20A0476 
C107 MA10A0123 
C108 M91057020 
C109 M94002017 
C110 M90421050 
C111 MG75A1476 
C112 MS14A1180 
C113 MS14A0553 
C114 MF10A0555 
C115 MM11A0245 
C116 MM11A0702 
C117 M91602046 
C118 MA04A1530 
C119 MA04A2530 
C120 M91055020 
C121 M90601064 
C122 MS14A0350 
C123 MS14A0572 
C124 MS03A0417 
C125 MA20A0194 
C126 M99006063 
C127 MB60E2750 
C128 MB60A1601 
C151 M91053020 
C152 MFOOA0181 
C153 MF90A0553 
C154 MF10A1555 
C155 MF36A0245 
C156 M91101046 
C157 M91605045 
C158 MT60A0802 
C159 MN52A1245 
C160 MM11A0556 
C161 MF10A0555 
C162 M90204060 
C163 MF10A0553 
C164 MF10A0187 
C165 MF10A0709 
C166 M90901002 
C167 MF10A0181 
C168 MF70A1180 
C901 MFOOE0550 
C902 MA16E0210 

Oeser i pt ion 
1l.miJI!( 
Amt. Reg. 

0 

0 "' 
~ 8 
"' OJ OJ 

]..1\" -if······························ Spacer··································· 5 5 

b7"1Jil·-. · ··· ········· ·· · · ······· · · Top cover································ 1 1 
SW-PW':If7"7<{t"·~~·M4X30··········· Screw M4X30····························· 5 5 

J" L.i!/ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber pI ug· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

vi\. - • • • • • • • • · · · · · · • • • • • · · · · · • • · • • • • Lever · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
]..I\" -if······························ Spacer··································· 
if;"t"/······························ Bobbin··································· 1 

D?Mlt':IHJI~~·M3X4················· Screw M3X4······························ 4 4 
i!J'T {')T'' ~M4 X 8. . . . . . . . . . . . . . . . . . . . . . Bo It M4 X 8. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2 2 

if"t.J"~4· ······· ·· · ··· ···············Washer 4····· · · ····· ······•·•···········• 3 3 

]..I\" -if·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer·· · · · · · · · · · · · · • • · · · · · · · · · · · · · · · · · · · 1 
{~l/t{· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 1 

f3~~;j( ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension stud······················ 1 1 

f3~~if· 7 · · · · · · · · • · • · · · · · · · · · · · · · · · · · Thread tension disc········ · · · · · · · · · · · · · · 2 2 
I/J..{il"~······· ·· ····•· ·········•··· Thread tension spring···················· 1 
i\"~7/t{······ ······················Spring guide····························· 1 

':l<~t? ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thurrb nut·· · · · · • · · · · · · · · • · · · · · · · · · · • · • • · · 1 
;·/':If~·~············ · · · · · · · · • • · · · · · Driven shaft·············· · · · · · • · · · · · · · · · 1 
;·/':If~·~··························· Shaft···································· 1 

D?Mlt':IHJI~~· M4 X 4· · · · · · · · · · · · · · • · · Screw M4 X 4· · • • • · · · · · · · · · · · · • · · · · · · · · · · · · 2 2 
J..J"IJ;_,~"t"/6X56···················· Spring pin 6X56························· 1 

t.JL.· • • • •• • • • • • • • • • • • • • • • • • • • • • • • • • • • Cam······································ 1 
':IJ.'?fil·~·· · · · · · · · · · · · · • · ·• · · · · · · · · · · He I ical spring··························· 1 
J" L.'J· • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Tire····································· 1 
{~<~").<···························Wheel···································· 1 
':lll.':lf~·~·········· ·················Pin······································ 1 
7"?~~~H'T····················· ·····Bushing assy· ············••········ •····· 1 
~IJ':Jr;· { · · • · · · · · · · · · · · · · · • · · · · · · · • • · Bracket·································· 1 
D?Mlt':IHJI~~·M4X6········ ·········Screw M4X6········· ··········· ·········· 1 
H7/H(7" 1J'T/~3/)··················· Thread guide····························· 
f3~~;j(~· · · · · · · · · · · •· •· · · · · · · · ••• · · · Thread tension stud······················ 
f3~~if" 7 · · · · · · · · · · · · · · · • · · · · · · · · · · · · Thread tension discs····················· 2 2 
I/J..{J\·~···· · •• ••••••••· •• •••••••• • · Thread tension spring···················· 1 
':l<~t? ~ · · · · · · · · • · · · · · · · · · · · · · · · · · · · · Thurrb nut·· · · · · • · • · · · · · · · · · • · • · · · · · · · · · · · 1 
f3~i!':lt·' ~ · · · · · · · · · · · · · · · · · · · · • · · · · · · Thumb nut··········· • · · · · · · · • · · · • · • · · · · · · 
<'JIH • Jl· • • · • • • • • • • • • • • • · • • • • • • • • · • • • Thumb nut revo I uti on stopper············· 
I/J..{il·~···· · · · ········· · · · · ········Thread tension spring···················· 
f3~~if" 7;tifi · · · · · · · · · · · · · · · · · · · · · · · · • Thread tension reI easing disc············ 1 
f3~~if" 7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension discs············· · · · · · · · · 2 2 
t"/································ Thread tension releasing pin············· 
f3~~;j( ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension stud····················· · 
H~l)il"~···· ·· · ·····················Thread take-up spring···················· 
7" ?~~ • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Thread tension regu I a tor bushing· · · · · · · · · · · · · · · 

t7~~· 9/64 (40) x 4· · · · · · · · · · · · · · · · · · · Screw 9/64 (40) x 4· · · · · · · · · · · · · · · · · · · · · · · · 1 
Hl/t{(~;)························· Thread guide····························· 1 
{H/t{· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 1 
f3~i!':I~~;'T(J" 1)'T/~3/) · · · · · · · · · · · · · · · Pre-tension assy· · · · · · · · · · · · · · · · · · · · · · · · • 1 
~'}{ ~f3~i!':I~H'T· · · · · · · · · · · · · · · · · · · · · Thread tension regu I ator assy · · · · · · · · · • · · 1 

PLK-85050/810050 
5 From the library of: Superior Sewing Machine & Supply LLC



107 

106 

105 

104 

*lft., 'fill (I) 
SEWING MECHANISM 

_103~2 139 

( I ) 

' /~ ~'\\:__,56156 
I ~61160 159

158 157 

*101~ 

163 162 (158) (157) (156) 

6 

(148) 

From the library of: Superior Sewing Machine & Supply LLC



[D] tiL 'Ui~ ( I ) 
SEW I NG MECHAN I SM ( I ) 

Fig. ~J!: !JI6i,J-~· 
No. Mod. Parts. No. 

0101 MS02A0128 
0102 M90815002 
0103 MF21D0181 
0104 MF01A0181 
0105 MG30A0664 
0106 MS01A0660 
0107 MS01A0663 
0108 M90990002 
0109 MF10A0325 
0110 MS03E0662 
0111 M91221001 
0112 M91802006 
0113 MA20A0740 
0114 MS10A1740 
0115 MF80A0352 
0116 M91602001 
0117 MS14A0682 
0118 M94006021 
0119 MF40A0333 
0120 M91606001 
0121 MA35A0833 
0122 MF60A2740 
0123 M91602001 
0124 MB35A0230 
0125 MB60E0956 
0126 M91203002 
0127 MS01A0350 
0128 MS10A0234 
0129 M91224001 
0130 MA35A2572 
0131 MA35A3530 
0132 MA35A0682 
0133 M91502002 
0134 MB35A0833 
0135 MF40A0331 
0136 MS10A0232 
0137 M91606001 
0138 MS01A0383 
0139 M95001021 
0140 M90853002 
0141 MS01A0329 
0142 MS01A0121 
0143 M90001060 
0144 MM11A0352 
0145 M91503001 
0146 MB62A0453 
0147 MS01A0833 
0148 M91222001 
0149 M91802045 
0150 M95004021 
0151 MS01A0508 
0152 M98003015 
0153 MS01A0891 
0154 MS03A8833 
0155 MA35A1833 
0156 M90500085 
0157 MS01A0761 
0158 M91222001 
0159 M90802003 
0160 M93006050 
0161 MS01A0572 
0162 MS09A0950 
0163 MS01A0611 
0164 MA10A0120 
0165 MS01A0616 
0166 MA10A0123 
0167 MS17A0125 
0901 MS01E0580 
0902 MF10E0335 
0903 MA20E0450 

Oeser i pt ion 

~:,0)11"1JDPx17 #18··················· Needle DPx17 #18························ 
t5t-:,0"1/8(44) X4. 5· · · · · · · · · ·· · · · · · · · Screw 1/8(44) X4. 5· · · ·· · · · · · · · · · · · · · · · · · · 
-tTr;,t{· · · · · • · · · · · · · · · · · · · · · · · · · · · · · Thread guide····························· 
{ ~ 7)t{ · · · · · · · · · · • · · · · · · · · · · · · · · · · · · Thread guide· · • · · · · · · · · · · · · · · · · · · · · · · · · · · 

~mtU!t 
Amt. Reg. 

JV)il(~}~.lo(:,O~) ••• ••••••• · · •••••• ·····Needle bar bushing (lower)··············· 1 
111);1(~. ····· ···· ········ · ···········Needle bar······························· 1 
Jli)ij(~}~.lo(~I) ••• ••••••• • ············Needle bar bushing (upper)··············· 1 

t5t-:,O"M4X8························· Screw M4X8······························ 2 2 

b~J( • · · · · • · · · · · · · · · · • · · · · · · · · · • · · · · Square b I ock · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
111)~1.( {~· (~~) .. • • • • • • • • • • • • • • • • • • • • • Guide COIJlllete .. • · · · · · • · · · · · · • · · · · · · · · · • • 1 1 
~}t-:,O"M5X12························ Screw M5x12····························· 2 2 

if( ~lt:t-t5t-:.-· · · · · · · · · · · • · · · · · · · · · · · · · · Screw• • · · · · · · · • • · · • • · · · · · · • · • • · · · · · • • • · · · 
JI.lo~· · · · · · · · · ·· · · · · · · · · · · · · · • · · · · · · Felt····································· 1 

JI.lo~· · · · · · · · · · · · · · · · · • · · · · · · • · · · · · · Felt····································· 2 2 

b5- · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · Co I I ar · · · · · · • • · · · · · • • • · • • • · • · · · · · · · · · · · · · 1 
~Jit-:,0"114(40) X4···················· Screw 1/4(40) X4························· 4 4 

J"-IJ-· · · · · · · · · · · · · · · • · · · · · · · · · · · · · • Pulley···························· • · · · • · · 1 1 

D1M7t,HJ1t-:,O" M4 X 6· • • • · · · · · · · · · · · · · Screw M4 X 6· · · · · · · · · · · · · · • · · · · · · · · · · · · · · · 2 2 
blt11~· .lot···························· Bevel gear······························· 1 
n"tt:,O~Jit-:,0"114(40) X6··············· Screw 1/4(40) X6························· 4 4 

}~.lo· · · · · · · · · · · · · · · • • · · · · · · · · · · · · · · · Bushing····· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
JI.lo~· · · · · · · · · · · · · · · · •• · · • · · · • · · · • • • Felt····································· 1 1 
~Jit-:,0"114(40) X4···················· Screw 1/4(40) X4························· 2 2 

~'}:,0" ~ • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Arm shaft· · • • · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
l!)t,b)· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Connecting rod· • · · · · · · · · · · · · · · • • · • • • · • · • • 
t5t-:.-• 3/16 (28) x 15 · · • · · · · · · · · · · · · · · · Screw 3/16 (2B) X 15 · · · · · · · · · · • · · · · · · · · · · · · 2 2 
{ ~:t-IJbl.· · · • · · · · · · · · · · · · · · · · · · · · · · · · · Thread trimmer cam······················· 
~'}:,O"~}~.lo(tb) ·······················Arm shaft bushing (middle)··············· 1 

~n.:,.· M5 x 8· · • · · · · · · · • · · · · · • · · · · · · • · Screw M5 x 8· · · · · • • • · · · · · · · · · · · · · · · · • · · • • • 2 2 
'.lo"t;t-11" t-· • · · · · · · · · · · • · · · · · · • · • · · · · · • Spring··································· 
;· )':1':,0" ~ · · · · • · · · · · · · · · · · · · • • · · · · · · • Shaft···································· 
J" -IJ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · Pu I I ey · · · · · · · · · · · · • · · · • · · · · · • • · · · · · · • · · • • 1 1 

t5t-:,O" 15/64 (28) x 12 .. · · · · · · · · · · · · · • · Screw 15/64 (28) X 12 .. · · · · • · · • • · · · · · · · · • • • 4 4 

Jl9.lo· · · · · · · · · • · · · · · · · · · · · · · • · · · · · · • • Bush i ng• • · · • · · · • • · · · · · · • · • • · • · · · · · · · · · · · · 1 
h'tll~· .lot (~'}:,0" ~) .. · · · • · · · · · · · · · · · · · · · Beve I gear for arm shaft················· 1 

')'}:,0" ~;;.a. (tf 1)) · · · · • · · · · · · · · · · · · · · · · Arm shaft bushing (left) · • · · • · · · · · · · · · • · · 1 

')'}:,0" ~;;.a. (tf IJ) · · · · · · · · · · · • · · · · · · · • · Arm shaft bushing (I eft) · · · • • • · · · · · · • • • · · 
~j;,~. · · · • · · · · · · · · · · · · · · · · · · · · · · · · · · Crank···································· 
D1M7t,:l'if\"UM5X16················· Bolt M5x16 .. ···•··•···•·••·•••·•••••·•·• 1 1 
tjt-:,0"1/8(40) X4···················· Screw 118(40) X4························· 2 2 

b"t{ ~ y;,t{ · · · · · · · · · • · · · · · · · · · · · · · · · · · Thread guide·· • · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
'Hb"1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Outer hook······························· 
I\{J')t")m6-4X18···················· Pin m6-4X18····························· 
b5-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ••· Collar··································· 2 2 
~'*:,0"15/64(28) X4.5················ Screw 15/64(28) X4.5····················· 4 4 

:,.;:,.·~;;.a. (tb) · · · · · · · · · · · · · · • · · · · · · · · Hook shaft bushing (mi dd I e) · • · · · · · · · · · · · · 
;;.a.····· · · · · · · · · · · · · · · · · · · · · · · · · · · · Bushing····· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
~;t-:,.• M5 X 6· · · · · · · • · · · · · · · · · · · · · · · · · Screw M5 X 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 3 

t•y ~ • • • · · • • • • • • • • • • • · • • • • • • · • • • • • • • • Nut· · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · · · 1 1 
D?M7t,Hn:.-·M5 X5· · · · · · · · ·· · · · · · · · Screw M5 X5· • · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

-1!~911~· J."t · · · · · · · · · · · · · · · · · · · · · · · · · · · Sector gear····················· · · · · · · · · · 
f )'ft5t-:,O" 9/32 (28) · · · · · · · · · · · · · · · · Screw 9/32 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · 
3?~· '):,0" ~ · · · · · · · · • · · · · · · · · · · · • · · · · · · Rock shaft······························· 1 

}~.lo· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft bushing······················· 1 

Jl9.lo· · · · · · · · · · · · · · · · · · · · · · • • · · · · · · · · Bushing······················· · · · · · · · · · · · 1 

OIJ;_,~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · O-r i ng· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1\):,0;,:,.· ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · Eccentric shaft· · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 
~;~;· ~'tf~}*:,O" M5 X 6· · · · · · · · · · · · · · · · · · · Screw M6 x 6· · · · · · · · · · · · · · · · · · · · · · · · • · · · · · 2 2 
1J.t5*:,0"1/8(44) X4. 5· · · · · · · · · · · · · · · · Screw 1/8(44) X4. 5· · · · · · · · · · · · · · · · · · · · · · · 2 2 
't"1( *3. 5· · · · · · · · · · · · · · · · · · · · ·······Washer 3. 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
'J."tfll"*····· ····· ·· ·· · ·············Spring··································· 2 2 
b"t;tlti'(~ · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook c I aiJll• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
~-5{11"- ............................ Hook driver······························ 1 1 

thh" 1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Inner hook·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
thh · "t;t'ti · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook ret a i ne · · · ·. · · · · · · · · · · · · · · · · · · · · · · · · · 1 
;f;"t";_, .............................. Bobbin··································· 1 

;f;" t" )'r-J.· · · · · · · · · · · · · · · · · · • · · · · · · • • Bobbin case······························ 
f;,t" ;,JIIJ~~~9r· · · · · · · · · · · · · · · · · · · · · · · Thread take-up lever assy· · · · · · · · · · · · · · · · 
h'tll~· J.t~Hr· · · · · · · · · · · · · · · · · · · · · · · · Bevel gear assy· · · · · · · · · · · · · · · · · · · · · • · · · · 
:,09:,0" ~~ ~ 97' · · · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft assy · · · · · · · · · · · · · · · · · · · · · · · · · · 

PLK-85050/810050 
7 From the library of: Superior Sewing Machine & Supply LLC



~ ~ \, '.ti~- ( II ) 
SEWING MECHANISM 

8 

901 
l 

I I I I I I I I I I 
102 103 104 105 106 107 108 109 (108) 111 

From the library of: Superior Sewing Machine & Supply LLC



[E] ill. 'Hi~ (II) 
SEWING MECHANISM ( II ) 

Fig. ~J! !fi~J-~· 
No. Mod. Parts. No. 

E101 MB60A2406 
E102 MN70A0456 
E103 M90330065 
E104 M93001050 
E105 MF01A0259 
E106 MF01A0476 
E107 MN72A1694 
E108 MF01A0476 
E109 MB60A0694 
E110 M91520002 
E111 MB60E0682 
E112 M91069004 
E113 M93002050 
E201 MB62A0777 
E901 MB60E1682 

Description 
1tmliltt 
Amt. Reg. 

0 

"' 0 

"' "' 
'1!/IJ'- · · · · • • · • • • • • · • • · · · · · · · • • • • • • · · · Detector bracket assy · · · · · · · · · · · · · · · · · · · · 1 
:t·~~'r· ••••• · •••• · ··················Ball bearing····························· 
Cj)" HP730· · · · · · · · · · · · · · · · · · · · · · · · · · Retaining ring C-type 30· · · · · · · · · · · · · · · · • 
lf h" t.· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer··································· 
11/:t'\'1\. /t!JIJ.J" 1)/~· • • • • • • • • • • • • • • • • • • Wave washer·· • • • · · · · · · · · · · · · · · · • · · · · • • · • · 
}.1\' -liB····························· Spacer B· · · · · · • · • • · · · · · · · · · · · · · · · · · · · · · · · 1 
11/:t'\'11. /F20 (~I) • · · · · · .. · · · · · · · · · · · · · Speed corrmand disk F20 (up) · · · .. • · • · · · · · · 1 
}.1\'-IJA· · · · · · · · · · · · · ·· · · · · · · · · · · · • · · Spacer A································· 2 
11/:t'\'1\. /K1 0 (:t1) • • · • • • • • · • • • • • • • • • • • • Speed corrmand disk K1 0 (down) · · · · · · • • · · · · 1 
t7t.:t• 15/64 (28) X 12 · · · · · · · · · · · · · · · • · Screw 15/64 (28) X 12 · · · · · · · · · · · · · · · · · • · · · · 2 
J'-IJ~~i'i· · · · · · · · · · · · · · · · · · · · ·• · · · · · Pulley assy· ·•• · · ·• · · · · · · · · · · · · · · · · · •• • · · 
J'j'?{t""t.:t"M4X8··· ················Screw M4X8······························ 
IJ" h" t.· • · · · · · · · · · · · · • · • • · · · · · · · · • · · · Washer··································· 
VI\. J.~ M46· · · · · · · · · · · · • • • • · · • · · · • • · · V-belt M46· • • • • • • • • • · • • · • • • · • · · • · · • • • · • • • 
J' -1)~~1'i· · · · · · · · · · · · · · · · · · · · · · · · · · · Pulley assy· • · · · • · · · · · · · · · · · · · · · · · · • • · • • • 1 

1 

2 

1 

2 

PLK-85050/810050 
9 From the library of: Superior Sewing Machine & Supply LLC



[E] t:p ~ ~ ••• 
PRESSER BAR LIFTING MECHANISM 

104 105 106 107 108 109 110 111 113 114 115 
I 

(123) 

130 

129 

~ 
128 

127 

126 

125 

TJ ! 
124 123 (119) 122 

(148} (U4) 

165 

163 ---~ 

158 157 156 155 154 1 53 1 52 

159 

10 

From the library of: Superior Sewing Machine & Supply LLC



[F] tP :JfJI ;tIt« 
PRESSER BAR LIFTING MECHANISM 

Fig. Ill!! 811.1'1.J- ~. 

No. Mod. Parts. No. 

F101 M91801035 
F102 M91802045 
F103 MG30B1261 
F104 MG30A0833 
F105 M94006021 
F106 M91603003 
F107 MS07A0463 
F108 M90624050 
F109 MG30B0384 
F110 M91551015 
F111 MF60A0700 
F112 MG30B0740 
F113 M90325065 
F114 MG30A0760 
F115 M91606001 
F116 M91572045 
F117 MS03A2572 
F118 MG10B0763 
F119 M91210002 
F120 MS03A6154 
F121 MS02A2352 
F122 MG30B0226 
F123 M90301064 
F124 M91054004 
F125 MS05A0765 
F126 MG10B0411 
F127 M90507063 
F128 M91681015 
F129 MG10B0910 
F130 MS02E0460 
F140 M92075045 
F141 M98012021 
F142 MA35A0252 
F143 MA35A0910 
F144 M90511065 
F145 MA35A0950 
F146 M91222001 
F147 MA35A0530 
F148 MA20A0571 
F149 MA35A1530 
F150 M99009063 
F151 MA20A0454 
F152 MA20A1352 
F153 M91503001 
F154 M91225015 
F155 M90427060 
F156 MG30B1222 
F157 MG30A0154 
F158 M91058004 
F159 MB62A0626 
F160 M90922002 
F161 MV30A0256 
F162 MF10A0267 
F163 MS03A0262 
F164 M91506001 
F165 MG10B0265 
F166 MS03A1572 
F167 M90632050 
F168 MS03A0703 
F169 M93202047 
F170 M93220035 
F901 MA20E0434 

1i:mt~• 
Oeser i pt ion Amt. Reg. 

0 

~ 8 ..., 

f3~i!,;t.:/ 9/32 (28) X 35 • • · • • • • • · · • • · · · Foot regu I at i ng screw 9/32 (28) X 35· · · · · · · · · · · · 1 

t1 ~9/32 (28) · · · · · · · · · · · • · · · · · · · · · · · · Nut 9/32 (28) · · · · · · · · · · • • · · · · • · · · · · · · · · · · · 1 
tlJif3~i!,;·-{ · · · · · · · · · · · · · · · · · · · · · · · · Presser regu I at i ng bracket··············· 1 

:/ 3~7· :/ 3~7· ~; ... · · · · · · · · · · · · · · · · · · · Foot I i ft i ng rock shaft bushing·········· 2 2 

D·,M7nH~:t-:/M4X6···· ··· · ·· ·······Screw M4x6 .. ············ ················ 2 2 

"? .. t7:t-:,"1!4(40) X16················· Screw 1/4(40) X16························ 1 

:,·3~7·:,·3~'r·t~ 1J~r· (~f")············ Foot lifting rock shaft crank .. ·········· 
lJ"I!":t-6············ ········ · · · ······Washer 6· · · ······························ 
~7;,~01~· · · · · · · · · · · · · · · · · · • · · · · · · · · · Crank rod··········· • · · · · · · · · · · · · · · · · · · · · 
~~:,~;!( .. ~. · · · · · · · · · · · · · · · · · · · · · · · · · · Special bolt····························· 
t;,lJ{~il":t-·········· ··········· ······Spring··································· 1 

7I .. ~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt····································· 1 

Cb" HPJ25 .. · · · · · · · · · · · · · · · · · •• · · · · · C-type snap ring 25· · · · · · · · · · • · · · · · · ·•• · · 
";,:,;,1);,· · · · · · · •• · · · · · · · · · · · · · · · · · · · · Foot I ifting eccentric··················· 1 
7;"?tH~;t-:,"1/4(40) X6··············· Screw 1/4(40) X6········· ················ 2 2 

ut., ~6 x 0. 75 · · · • · · · · · · • · · · · · · · · · · · · · u-nut 6 X 0. 75 · · · · · · · · · · • · · · · · · · · · · · · · · · · · 
, .. "?fll" :t-· · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring··································· 
"" .. ~7;,~. · · · · · · ••· • · · · · · ·• · · · · · · •• · · Bell crank······························· 1 1 
t7;t.:,· 3/16 (28) X 10· · · · · · · · · · · · · · · · · · Screw 3/16 (28) x 10· · · • · · · · · · · · · · · · · · · · · · · 2 2 
y;,t-fb":t-~Hr··············· ·········Spring guide bar assy···················· 1 

b7-· · •• · · ·• · · · · · · • · · · · · · · · · · · · · · · · · Collar··································· 1 

tlJr-(;ffr .. · · · · · · · • · · · · · · · · · · · · · · · ·· Guide bar adapter ... ••···••·•·•••········ 1 1 

;1.7" 1J;,~"t";,3x8 .. ·················•· Spring pin 3X8 .. •·•········•••••········ 2 2 
SW-PW,f7" 7"?-ft"" ;t.:,· M4 x 8 · · · · · · · · · · · · Screw M4 X 8 · · · · · · · · · • • · · · · · · · • • · • · · · · · · · · 4 4 
..... ~7;,~b· iV · · · · · · · · · · · · · · · · · · · · · · · Bell crank guide························· 1 

JD· · · · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · Roller··································· 1 
Jo:,· ~· · · · · · · · • • · · · · · • · · · · · · · · · · · · · · Bell crank guide pin····················· 1 
f;,,ft7:t-:,"1!4(40) X12·············· Screw 1/4(40) X12························ 
v;,t,b;,· · · · · · · · • • · · · · · · · · · · · · · · · • · · · Link····································· 
:,·3~7·:,·3~'r·~r·~HT<tf 1J)·········· Foot lifting rock shaft assy············· 1 

t? ~ M8 · · · · · · · · · • • · · · · · • • • · · · · · · • · · · Nut M8 · · · · · · · · • · · · · · · · · · · • · · · • · · • · · · · · · · · 1 
D"JM7t,Hj;t.:,• M8 x 55················ Screw M8 x 55····························· 1 

tlJI1'r" vii"-························· Lifting I ever···························· 
IJ;,~ .•••...•... · · · • ·. · · · · · · · · · · · · · · · Link····································· 
Eb" H~? 6· · · · · · · · · · · · · ·· · · · · · · · · · · · E-Type retaining ring 6· · • · · · · · · · · · · · · · · · 4 4 
vii·-······························· Lever···································· 1 1 
~j;t.:,"M5X6························· Screw M5X6······························ 2 2 

f;,,f:,·~··························· Holder··································· 1 

?;,;.,f,f"r· · · · · · · · · · · · · · · · · · · · · · · · · • Quick joint······························ 2 2 

;· ;,,f:,· ~ · • · · · • · · · · • · · · · · · · • • • · · · · · · Shaft···· · · • · · • • • · • • • • • • • • • · · • • • · · • • · · · · · 
t" ;,. · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · Pin······································ 
:,· ~· · · · · · · · · · · · · · · · · · • · · · · · · · · • · · · · Shaft······················· • · · · · · • • • · • • • 
b7- · · · · · · · · · · · · • · · · · · · · · · · · · · · · • · · · Co I I ar · · · · · · · · · · · · · · · · · · · • • · · · · • · • • · · · · · · 1 
~~;t-:,"15/64(28) X4.5················ Screw 15/64(28) x4.5····················· 2 2 
;·;,,ft7:t-:,"3/16(28) x5.5············ Screw 3/16(28) x5.5······················ 1 
{~l .. ~t· ;,. · · · · · · · · · · · · · ·· · · · · · · · · · · · Thread releasing pin····················· 1 
-{ ~l .. ~ · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · Thread reI easing cam······ · • · · · · · · · · · · · · · 
7;,t-(b":t-· · ··· ······ ·················Guide plate······························ 
SW-P.,f7" 7"?-ft"" ;t.:,• M4 X 6 · · · · · · · · · · · · Screw M4 x 6 · · · · · · · · · · · · · · · · · • · · • · · · · · · · · · 2 2 
:-~· .. b·-v ··· · ···· · ·· ········ · ····· Finger protector························· 
t7:t-:,"9/64(40) X8··· ·· · ·············Screw 9/64(40) X8························ 
thtlJI(¢3) · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot (¢3) · · · · · · · · · · · · · · · · · · · · · · · 1 
tlJr*·~~; ....... ··· ····· ·············Presser bar bushing······················ 1 
t!fr*· ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar······ · · · · · · · · · · · · · · · · · · · · · · · · 1 
H"?t:t~~;t-:,"15/64(28) X7············· Screw 15/64(28) X7······················· 1 
tlJI*" ~f f· · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar hoI der · · · · · · · · · · · · · · · · · · · · · · · 
t!fiii" ;t. • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Presser bar spring···· · · · · · · · · · · · · · · · · · · · 
J!f" b" :t-6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Washer 6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
y;,t-(*"~·········· ······ ··· ·· ······· Presser bar guide························ 1 
~~:,~try~ 112 (28) · · · · · · · · · · · · · · · · · · · · · Spec i a I nut 1/2 (28) · · · · · · · · · · · · · · · · · · · · · · 1 
':/"?~;t-:,"1/2(28) x43·················· Thurm screw 1/2(28) x43·················· 1 
ry:, 1J;,f~Hr .. ······················ Air cylinder assy························ 1 

PLK-85050/810050 

11 From the library of: Superior Sewing Machine & Supply LLC



~ *in ~ J .tfi\UJJ 
THREAD TRIMMING MECHANISM 

101 102 

114 

117 116 

( 901) 

147 

r;:148 -
139 

an 
138(132)(124)137 136 135 134 

125 124 

902 

12 

From the library of: Superior Sewing Machine & Supply LLC



[G] *W LJ~t• 
THREAD TRIMMING MECHANISM 

Fig. ~:!: !1\~J-~· 
No. Mod. Parts. No. 

G101 MS01A1572 
G102 MS01A0348 
G103 M95003021 
G104 MS01A3352 
G105 M95004021 
G106 M91608005 
G107 M91503045 
G108 M91056004 
G109 MS01E0430 
G110 M91003045 
G111 M90401053 
G112 M90450050 
G113 MB50E0519 
G114 MS14A3601 
G115 M91101015 
G116 M91104045 
G117 MS01E0351 
G118 MS14A3603 
G119 MS01A4454 
G120 M96062021 
G121 M90101017 
G122 M91108001 
G123 M91082004 
G124 M92074045 
G125 MB35A0708 
G126 MA35A0572 
G127 M90501053 
G128 M90550050 
G129 M91109045 
G130 MS01A1392 
G131 MS01A2392 
G132 MN55A0975 
G133 M90507023 
G134 M91383045 
G135 MA35A0708 
G136 MA35A1572 
G137 M94002067 
G138 M91101017 
G139 MA20A0910 
G140 M90513065 
G141 M91129015 
G142 M96004052 
G143 MS03B0838 
G144 M90906003 
G145 MS14A0838 
G146 MA10B2476 
G147 MB62A0454 
G148 M91214015 
G149 MA20A0392 
G150 M95004023 
G151 M91374045 
G152 M90421050 
G153 M94002017 
G154 MA20A4454 
G155 MN72A0975 
G156 MA35A1950 
G157 M91050020 
G158 MA35A2530 
G901 MS01E0975 
G902 MB35E0975 

Description 
iti'IHUJ1 
Amt. Reg. 

0 
:g 
"' "' 

':/J."i':\'11" t. · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring··· · · · · · · · · · · · · · · · · · · · · • · · · · · · · · · · · 1 
1JL..'/ ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Shaft· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D?M7t':lfii\"J.~M5X12················· Bolt M5x12······························ 3 

1J7-· · · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · Collar··································· 2 

D?M7t':IHm/M5X5················· Screw M5X5······························ 4 

~(')ifH ;W 15/64 (28) x 32 · · · · · · · · · · · · Screw 15/64 (28) x 32 · · • · · · · · · · · · · · · · · · · · • · 1 

h ~ 15/64 (28) · · · · · · · · · · · · · · · · · · · · · · · Nut 15/64 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
SW-PW':I:\'J"7<H'\t.:t"M4x10··········· Screw M4X10····························· 3 

H:\' 1Jif~ • ~~r· · · · · · · · · · · · · · · · · · · · · · · · · Crank corrp I ete · · · · · · · · · · · · · · · · · · · · · · · • · • · 1 

t? ~M4· · · · · · · · · • • · · · · · · · · · · · · · · · · · · · Nut M4· · · · · · · · · · · · · · · • · · · · · · · · • • · · · · · · • · • 1 
ll"t.if"1J"t-4· ······· ··················Spring washer 4··················· ····•· · 1 
if"1J"t-4····························· Washer 4································· 
o-; 1)'/t.-J.O"IJ~H ({ ~:\' 1)) ••••••••••••••• Rotary solenoid assy (for tr ;..,..r) ........... . 

'll.-IH" ~ 1)':/'J{;· · · · · · · · · · •· · · • · • • • • • • • Solenoid adapter························· 1 

;· )':/:\'t7W 11/64 (40) · · · · · · · · · · · · · · · · Screw 11/64 (40) · · · · · • · · · · · · · · · · · · · · · · · · • · 
h~11/64(40) · · · · · · ·· · · · · · · · ·· · · · · · · Screw 11/64(40) · · · ·•· ·· · · · · · ·· · · · · · · · · · · · 
1JL..':I{:t"~~~r·IJHr···················· Cam follower assy························ 1 

~'J':I'rf { · · · · · · · • · · · · · · · · · · · · · · · · · · · · Bracket······· · · · · · · · · · · · · · · · · · · • · · · • · · · · 1 

;,· ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · Shaft· · · · · · · · · · · · · • · · · · · · · · · · · • · · · • · • · · · · 1 

D'7M7t':lf*" ;;,*" J. ~M6 x 12 · · · · · · · · · · · · · Bo It M6 x 12 · · · · · · · • · · • · · · · · · · · · · · · · · • · · · · 2 
f;,':Jf*"U11/64(40)················· Bolt 11/64(40)··························· 2 

~;t-;,"11164(40) X5. 5· · · · · · · · · · · · · •• · Screw 11/64(40) x5. 5· · · · · · · · · · · · · · · · · · · · · 
J"7<{t"-"t.:t"M4X45·················· Screw M4X45····························· 
t? ~M5· · · · · · · · · · · · · · · · · • · · · · · · · · · · • • Nut M5· • · · · · · · · · · · • · · · · · · • · · · · · · · · · • · · • · · 
ll"t-1J'r{; ....•. ······················Spring holder···························· 
':/J."i':\'11" t. · · · · · · · · · · · · · · · · · · • • · · · · · · · · Spring·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · • • • · · 1 

11" t.if"1J" :t-5 · · · · · · · · · · · · · · · · · • · · · · · · · · Spring washer 5 · · · · · · · · · · • • • · · · · · · · • • · • • · 1 

if"1J" :t-5 · · · · · · · · · · · · · · · · · · · · • · • · · · · · · Washer 5 · · · · · · · · · · · · · · · · · · • • · · · · · · • · · · • · · 1 

t'7~11/64(40) · · · · · · •· · · · · · · ••· • · · • · · Nut 11/64(40) · · · · · · · · · · · · · · · · · · · · · · · · · · · • 1 
;x~r~~r· · ····· ····················Knife driving crank······················ 1 
;x~r~~-f · ·························Knife driving crank······················ 1 

D1~·r;,~· •······••···· ··············Rod end bearing·························· 2 

~IJ~*· J.~· · · · · · · · · · · · · · · · · · · · · · · · · · · Stud bolt································ 1 

t1~ M5· · • · · · · · · · · · · · · · · · · · · · · · • · · · · Nut M5· · · · • • • • • · · · · · · · · · · · · · · · · · · · • · · · • · · 1 
11" t-1J'J· · · · · · · · · · · · · · • · · · • · • • • • • • • • • • Hook· • • · • • • · • • • · · · · · · · · · · · · · · · · · · · • · · • · • • 1 
':/J."i':\'11" t. · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring········ · · • · · • · · · · · · · · · · · · · · · · • · · · • 1 
~'/"':1:\'t";_, ... ·· ···· ······•········· · · Pin······································ 1 
;·;,':I=I'*"J.~11/64(40)················· Screw 11/64(40)·························· 1 
1);_,1]. • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Link··························· • • • · • • • • · · 1 
E1J" ;~}?2. 5· · · · · · · · ·• · · · · ·· · · · · · · · · · Snap ring 2. 5· · · · · · · · · · · · • · · · · · · •• · · · · · · · 1 
;·;,':J:\'t7W11164(40)················ Screw 11/64(40)·························· 1 
t~if"1J"t-6··························· Wave washer 6···························· 1 
H"~H~Hr···· · ····· ···············Movable knife····························· 1 
<J.t7t.:t" 9/64 (40) x 3. 2· · · · · · · · · • · · · · · Screw 9/64 (40) X 3. 2· · · · · · · · • · · · · · · • · · · · · · 2 
Jf{}X· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Fixed knife······························ 1 
X"-" -if (}X3~) · · · · · · · · · · · · · · · · · · • · · · · · Spacer···· · · · · · · · · · · · · · · · · · • · · · · · · • · • · • • · 
':/11"':/:\':t"~· · ·· ···· ······ ·············Shoulder pin····························· 
;· )':/:\'t7t.:t" 3/16 (28) · · · · · · · · · · · · · · · · · Screw 3/16 (28) · · · · · · · · · · · · · · · · · · · · · · · · · · · 
}Xi] r ~~r· · · · · · · · · · · · · · · · · · · · · · · · · · · Knife driving crank······················ 
~IJ~*· J.~· · · · · · · · · · · · · · · · · · · · · · · · · · · Stud bolt································ 1 
t?~(tf'J M5)······················· Nut M5 (left)···························· 
if"1J"t. 4···························· Washer 4································· 
'Orf'l'r1~ M4X8··· ··· ···· ·· ······· · · Bolt M4X8···· · ············· · ·········· · · 
':/II. ':1:\':t"IJ • • • • • · · • • • · · • • • • • · · · · • • • • • • Stepped pin·························· · · · · 
D?~· r;,~· (tf 1)) • • • • • • • • • • • • • • • • • • • • • Ball joint (left)························ 1 
l.-11·- ............................... Lever···································· 1 
D?1JIJ7t':IH}t.:t"M4X5················· Screw M4X5······························ 1 
f )':1:\':t"IJ · · · · · · · · · · · · · · · · · · · · · · · · · · · Shaft······· · · · · · · · · · · · • · · · · · · · · · · · · · · · · · 1 
D? ~· r;,~"IJHr· · · · · · · · · · · · · · · · · · · · · · · Connecting I ink assy · · · · · · · · · · · · · · · · · · · · · 1 
D?~·r;,r~Hr .. · · ···· · ··············Connecting I ink assy·· ·· · · ······· · ······· 1 

0 

8 
;;; 

3 

2 
4 

1 

3 

1 

2 

2 

1 

2 

1 

2 

1 

PLK-85050/810050 
13 From the library of: Superior Sewing Machine & Supply LLC



I8J **~~•tJJ 
TENSION RELEASE MECHANISM 

103 104 

102 

14 

From the library of: Superior Sewing Machine & Supply LLC



[H] **ltY>-~ 
TENSION RELEASE MECHANISM 

Fig. IJ! lfii~J-~· 
No. Mod. Parts. No. 

H101 1.191054004 
H102 MA35E0746 
H103 1.192074045 
H104 MA20A0603 
H105 1.191112002 
H106 MS07A0228 
H107 MF90A0361 
H108 MF36A0750 
H109 M90802002 
H110 M91127015 
H111 M91067004 
H112 1.191003045 
H113 M90401053 
H114 M90450050 
H115 MB50E1519 

Description 

SW-PWJ' 7<1t": ~:/ 1.14 X 8· · · · · · · · · · · · · · Screw M4 x 8· · · · · · · · • · · · · · · · · · · · · · · · · · · · · · 
n4:,7"J.'J1-I'?Hr··· ······· · · ········· Flexible wire assy············· ·· ····· ··· 

~mill!! 
Amt. Reg. 

0 

0 "' 
~ g 
"' "' "' 

t? ~M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~v/1' ~ • ~ 1r/lrf 1· · · · · · · · · · · · · · · · · · · · · · So I eno i d adapter····· · · · · · · · · · · · · · · · · · · · · 
tj~:,"11/64(40) X12················· Screw 11/64(40) X12······················ 
?r" · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Crank···································· 1 
1!71( ~ • • • • • • • · • · · · · · · · · · · · · · · · · · · · · · Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
7" .,:,~. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder································ • · • 1 1 
tj~:,· 1/8 (44) X 7 · · · · · · · · · · · · · · · · · · · · Screw 1 /B (44) X 7 · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
f:I':Jft7W11/64(40)················ Screw 11/64(40)·························· 1 1 
SW-PW,f7'7<1t"-·~:,·M5X10··········· Screw M5X10····························· 2 2 
t? ~M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M4· · · · · · · · · · · · · · · · · · · · · · · • · · • · · · · · · · · 1 
il"~lf"l!"~4··· ···· ···•· ··············Spring washer 4········· ······ ········•·· 1 
lf"I!"~4·····························Washer4································· 1 
o-; 1nv/H"?~H(H~J.;t) ·············· Rotaly solenoid assy (for tension relese)······ 1 

PLK-85050/810050 
15 From the library of: Superior Sewing Machine & Supply LLC



- 7. J v .tiJUfli ( I ) ( I ) 
[I] X-y T R~:_!M~E~C~H..::.A.:..:....::N_I S_M~ X-Y TA~LE 

142 

;0' 125 ( 111 ) 126 

16 
From the library of: Superior Sewing Machine & Supply LLC



[JJ x-v=;-- :tJt,•~ < I ) 
X-Y TABLE MECHANISM ( I ) 

Fig. Ill! Sf!,gJ-~· 

No. Mod. Parts. No. 

J101 
J102 
J102 
J103 
J104 
J105 
J106 
J107 
J108 
J109 
J110 
J111 
J112 
J113 
J114 
J115 
J115 
J116 
J117 
J118 
J119 
J120 
J121 
J122 
J122 
J123 
J124 
J125 
J126 
J126 
J127 
J128 
J129 
J130 
J131 
J132 
J133 
J134 
J135 
J136 
J137 
J138 
J139 
J140 
J140 
J141 
J142 
J143 
J144 
J145 
J146 
J147 
J148 
J149 
J150 
J901 

M94003021 
MB50A0920 
MB15A0930 
M95004017 
MB50A0743 
MB50A1743 
M95002017 
M95001047 
M90971004 
MB50A0501 
MB50A0601 
M94003047 
M91059004 
MB50A0419 
MB50A2743 
MB50A0413 
MB15A0413 
MB50A1413 
MB50A0571 
M98018022 
M96006052 
M98605047 
M98003017 
MB50A0339 
MB15A0339 
M91058004 
M91073004 
MB50A0426 
MB50B0339 
MB15B0339 
M98004017 
MB50A0196 
M91071004 
MB50A0758 
M91064004 
MB50A1339 
M95011021 
MA30A0751 
M95001017 
M90510065 
MB50A0456 
MB50A0767 
MS05A0454 
MB50A0523 
MB15A0523 
MB50A0778 
MB50A0957 
M90512050 
M95002017 
M94007017 
MB50A0476 
MB50A1601 
M91073004 
MB50A0407 
M91305010 
MB50E3743 

Oeser i pt ion 
flmM~t 
Amt. Reg. 

0 

"' 0 

"' "' 

0 

8 
a; 

D?Mlt,f*"J,~ M4x12·· .. ············ Bolt M4X12······························ 18 26 
1J:Y?If (X) · · · · · · .. · · · · · · · · · · · · · · · · · Linear way (X) · .. · · · · · · · • • · · · · · · · · · · · · · · · 1 * 
1J:Y?If (X) · · · · · · · · · · · · · · · · · · · · · · · · · Linear way (X) · · · · · · · · · · · · · · · · · · · · · · · · · · · * 
i!J'TfJ'r1~ M5x16···················· Bolt M5X16······························ 18 26 
1111' -J'tr ~ · · · .. · · · · · · · · · · · · · · · · · · · · Upper pi ate······························ 9 13 
D?-J' 11-~ (A)······················· Lower plate (A)·························· 8 10 
i!J1'~1'r'1~ M5X12···················· Bolt M5X12······························ 23 30 
Tt1~ M5· · · · · · · · · · · · · · · · · · · · · · · · · · · · T-nut M5· · • • · · · .. · · · · · · · · · · · · · · · · · · · · · · · · 28 36 
SW-PW,~f7<ft"·~;/M3X10··········· Screw M3X10····························· 1 
t;,ij-~ H'T (X) · · · · · · · · · · · · · · · · · · · · · · · Detector (X) · · · · · · · · · • · · · · · · · · · · · · · · · · · · · 1 
i!/if- ~ 1J''r f; (X) · · · · · · · · · · · · · · · · · · · · · Detector ho I de r • · · · · · • • • • · · · · · · · · · · · · · · · · 1 1 
Tt?~ M4· · .. · · · · · · · · · · · · · · · · · · · · · · · · T-nut M4· · · · · · .. · · · · · · • · • · · · · · · · · · · · · · · · · 2 2 
SW-PW,:f7'7<ft"·~;/U4X12··········· Screw M4x12 .. ····· ...................... 2 2 
:t-~'):,;,11'1~· · · · • · · · · · · · · · · · · · · · · · · · · · Vibration preventing pad················· 1 3 
D?-J' 11-~ (B)······················· Lower pi ate (B)·················· .. ··•··· 3 
x:,· ~J74· ........................... X-co I Ulll1'................................ * 
x:,· ~J74· .......•................... X-co I Ulll1'. . . . . . . . . . . • • . . . . . . . . . . . . . . . . . . . * 
y:,·~J74·········· · ······ ·········· · Y-colu1111··· · ............................. 2 2 
J-t:,• 3f/~· · · · · · · · · · · · · · · · · · · · · · · · •· Corner joint····························· 3 4 
D1MYn:t-;t;";;,;t(J,~ M8x16············ Bolt U8X16····"······················ .. 16 18 
h~ii· 11' ~- · · · · · · · · · · · · · · · · · · · · · · · · · · · Square washer····················· .. ·•··· 10 12 
Tt1~ US······· .. ··················· T-nut M8· · · · · · · .. · · · · · • · · · · · · · · · · · .. · · · · · 36 42 
i!J'j'~1'r?~ M8XJ6oo•••••••••••••••••• Bolt loi8X16oo•o•oo••••••••••••••ooooooooo 12 16 
x:/ ~1!11'- (L) · · · .. · · · · .. · · · · · · · · · · · · · X-co I u1111 cover (I eft) · · · · .. • • · · · .. · · · .. · · 1 * 
x:,·~1111'-(L) ·····•····· ·•··········• X-colulll1 cover (left)···················· * 1 
SW-PW,:fJ'7<ft""h"M4X6············ Screw M4X6······························ 10 14 
SW-PW,:fJ'7<ft"·~:,·u4x16··········· Screw M4X16 .. ·····•·····•···••••····· ... 8 12 
iiiiiht~· • · · · · · · · · · · · · · · • · · · · · · · · · · · · Bracket·································· 4 6 
x:,·~hii"-(R)························ X-colulll1 cover (right)··················· 1 * 
x:,· ~1111"- (R) •............•••........ X-co I Ulll1 cover (right) . . . . . . . . . . . . . . • . . . . * 1 

i!J7'~1'r?~ M8X20···················· Bolt M8X20······························ 8 8 
X-YJ7L.ff:f" H;· · · · · · · • · · · · · ••• · · · • · · X-Y colu1111 holder··· ..... ···············• 2 2 
SW-MW,:fJ' 7<ft"• ~:,· M4 X 8· · · · · • · • · • · · Screw M4 x 8· · • • .. · · · .... · · · · · · · · · · • · · • · • · 4 4 
7" 7'r1 ~ (X) · · · · · · · · · · · · · · · · · · · · · · · · · Bracket· • · · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · 1 
ijj~:,·u4x6······ ······ ·············Screw M4X6·························· ···· 2 2 
J'- 1)1!11"-~Hf······················· Pulley cover co~late···················· 
D?Mltn*· .a.~ M5 x 25· · · · · · · · · · · · · · · · Bolt us x 25· · · · · · · .. · · · · · · · • · · · · · · • • · • · · · 
'j'/:,3/J"D?~· ·······•······ · ·•····••· Tension block····· .. ······•··•···••···•·• 1 
i!J1'~1'r1~ M5X20···················· Bolt M5X20···························· .. 6 6 
:,· ~3? C h" H;t? 10· · · · · · · · · .. · · · · · · · C-type retaining ring 10· · • · · · · · · · · · • · · • • 2 2 
.... 7 1);,~· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Ba II bearing············ · · · · · · · · · · · · · · · · · 2 2 
;f~;,~"J'- 1)·· .. • ········•••••••• •• •• Cog pulley••••••••••• .. • ••••·•••• .. •••••• 
:,· ~ · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · • · Shaft···································· 
;{~;,~· .... J,~ (X) .. ··················· Cog belt (X) .. ·•························· 1 * 
;f~;,~· "' J,~ (X)····················· Cog belt (X)····················· .... ···· * 
.... J.~;tijr~Hf· · · · · · • · · · · · · · · · · · · · · · · · Belt cia~ assy· · · · · • · · · · · · · ·· ·· · · · · · · · · · 2 2 
Xf~"?I!-X······· ... ······· ·········• X-movable race ........................... 1 1 
Jif"h"~ 5· · · ························Washer 5····· ··········· ················· 8 8 
i!J7'0'r1~ M5x12······ .. ·········•·· Bolt M5X12···· .......................... 8 8 
i!Jf~1'r1~ M4X12 .................... Bolt M4X12 .............................. 8 8 

J.l\' -if······························ Spacer-·································· 4 4 
~ 1n'rf;. · · · · · · · · · · · · · · · · · · · · · · · · · · · · Detector plate support··················· 4 4 
SW-PW,:fJ' 7<ft"• ~:,· M4 X 16 · · · · · · · · · · · Screw M4 X 16 · · · .. · · · · · · · .. · · · · · • · · · · · · · · · 8 8 
'f;,:,~,f; (X)··········· .. ··········· Detector plate (X)····· • · · · · · · · · · · • · · · · • • 1 1 
!fj~:,· M3 x 4· · · · · · · · · · · · · · · · · · · · · · · · · Screw M3 X 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 4 
it;" '):,;,,:fD?-7' 1!-~ .. · · · · · • • • • • • • • • • • · · Vibration preventing lower plate·············· 1 3 

PLK-85050/810050 
17 From the library of: Superior Sewing Machine & Supply LLC



[KJ X-V 7- -:iJv*lUl (II) 
X-V TABLE MECHANISM (II) 

109 (10~ 

104 

101 

116 

130 

122 119 118 
(106) 

18 

From the library of: Superior Sewing Machine & Supply LLC



[K] X-YT-- -:J Ji,ftt~ ( ll) 
X-Y TABLE MECHANISM (ll) 

Fig. I!@: Sll£J-~· 

No. Mod. Parts. No. 

K101 
K102 
K103 
K104 
K105 
K106 
K107 
K108 
K109 
K110 
K111 
K112 
K113 
K114 
K115 
K116 
K117 
K118 
K119 
K120 
K121 
K122 
K123 
K124 
K125 
K126 
K127 
K128 
K129 
K130 
K131 
K132 
K133 

M850A1758 
M91071004 
MB50A0456 
M96002001 
MB50A0390 
MB50A1767 
MB50A1523 
MB50A2767 
MB50E0776 
M91058004 
MB50A0226 
MB50A2758 
MB50A0454 
M95008017 
M90511050 
M95053095 
M95004017 
M95002017 
MB50A0603 
M95001047 
MB50A0370 
M90830004 
MB50A1390 
M96002001 
MB50A0849 
M96029021 
M91576045 
MB50A0751 
MB50A0352 
MB50A2339 
M91064004 
M91064004 
MB50A0161 

ii:ffliiJ!l 
Description Amt. Reg. 

0 

8 
;;; 

7' 7'n ~ (X) · · · · · · · · · · · · · · · · · · · · · · · · · Bracket (X) • · · · · · · · · · · · · · · · • · · · · · · • · · • · • · 1 1 
SW-PW,f7·7·Ht"·~;,·M4X8········· ···Screw M4X8···· ·············· · ··········· 12 12 
"'1 1)/~· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Ba II bearing··············· · · · · · · · · · · · · · · 6 6 
tfD"J~·U~;t'M6X8··················· Screw M6X8······························ 6 6 
X~~·~;,·~ (B) ... ···················· X-drive shaft (B) ............ ············ 1 1 
~f~/~·7·- 1)-···· • ···················Cog pulley······························· 2 2 
~f~/~' "' J.~· · · · · · · .. · · · · · · · · · · · · · · .. Cog belt·········· .. •···················· 1 
~f~/~'7·- 1)-· • • • • • • • • • • • • • • • • • • • • .. • Cog pulley······ ....... ••·••·••····· .. ··· 
"'J-~1111'-ASSY· · · · · · · · · · · · · · · · · · · · · · · Belt cover assy· •••· ... · · · · · · · · · · · · · · · · · · 
SW-PW,:\'7. j·ift"' ~;t'll4 X 6· .... · .. · .. · Screw 114 X 5 .... · .... • .. · .......... · .. · .. · 6 6 
1111' -~'r11' ~· · · · · · · · · · · · · · · · · · · · · · · · · · Cover adapter···························· 2 2 
7' 7'r? ~('I':-~ X) · · · · · · · · · · · · · · · · · · · · · · · Bracket (motor-x) · · · · · · · · · · · · · · · · • · · · · • • · 1 
,II.'*;,·~········ · · · · · · · · · · · · · · · · · · · Shaft······ · · · · · · · · · · · · • • · · • · · · · · · • · · · · · · 1 1 
t!7'i"fl'r"J~ M5X25 .................... Bolt M5X25 .............................. 7 7 

~11':\'!f'11'~5························Washer5································· 8 8 
AT"Jt·/~·:r-~~H'f(X)·············· ... Motor COIJlllete (X)······· .. ·········••••·'1 
i!7'ffJ'r"J~ 115 X 16 .... " • .... • .. •" •" Bolt 115 X 16 .. " .................. • ...... • 4 4 
t!7'i"fJ'r"J~ M5X12 .................... Bolt M5X12 .............................. 8 8 

'I':-~~ 1J,'rf f· · · • · · · · · · · · · · · · · · · · · · · · · Motor bracket···························· 1 
Tt1~ M5· ........ · .................. T-nut M5 .. · .............................. 8 8 

:1'-· · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · · Key······································ 2 2 
SW-PW,f7.7<ft"·~;,·M3X10··········· Screw 113X10···· ......................... 2 2 

X~ V ~;,· ~ (A) · · · · · · .. · · · · · · · · · · · • · · · X-dr i ve shaft (A) · · · .. · · · · · · · .... · · · · • · · · 1 1 
tfD"J~·~,t~;t'II6X6··················· Screw M6X6·········· .. ········•···· .. ··· 2 2 
x:r-~1111'- .............•............. X-IIDtor cover.................... . . . . • . . . 1 

D.,Myt,f*'J.~ M6X45················ Bolt 116X45······························ 1 

D.,11~t.,~ M6· · · · · · · · · · · · · · · · · · · · · · · • · Nut M6· · · · · · • · · · · · · · · · · · · · · · · · · · · · • · · · • • • 
j-/;t3/7' D?~ · · · · · · · · · · · · · · · · · · · · · · · · · Tension b I ock · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
117- · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · · Co I I ar · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · • 1 
7· -1)-hi\' -~HT (A) .... · .... · .... · .. · Pulley cover COIJlllete ........ · .......... · 1 
!fj~;t'M4X6···· ·····················Screw 114X6····· ·· ··········· ···········• 8 8 
!fj~;t·M4X6······ · · ·················Screw M4X6······· ·· ·········· ····••··•·· 2 2 
11"11'~··· · · · ······· ·· ···············Plate···································· 1 1 

PLK-85050/810050 
19 From the library of: Superior Sewing Machine & Supply LLC



[1] X-Y 7-7'Jv,flf. (ill) 
X-Y TABLE MECHANISM (ill) 

(159) 

\ 
·:· 

179 ( 120) 178 177 

(160) 

20 

/

(163) 

( 158) 

(156) 

( 157) 

( 153) 

From the library of: Superior Sewing Machine & Supply LLC



[L] X-Y -T-:1 JlAiU14 (ill) 
X-Y TABLE MECHANISM (ill) 

Fig. ~:!: Bl!Jb J- ~. 

No. Mod. Parts. No. 

L101 MB50A2390 
L102 MA30A0364 
L103 MB50A0165 
L104 MB50A0456 
L105 M96001001 
L106 MB50A1767 
L107 M96005017 
L108 MB50A5758 
L109 MB50A3390 
L110 M96002001 
L111 MB50A4390 
L112 MB50A3758 
L113 M90631050 
L114 M96006017 
L115 M95054095 
L116 M90624053 
L117 M90631050 
L118 MA30A0751 
L119 M95006021 
L120 M95001017 
L121 M93002052 
L122 M96015021 
L123 MB50A1165 
L124 MB50A2767 
L125 MB50A2523 
L131 M95004017 
L132 MB50A2601 
L133 MB50A0620 
L134 M91054004 
L135 M90971004 
L136 M95003017 
L137 MB50A1501 
L138 MB50A1407 
L139 MB50A1476 
L140 M90511050 
L141 M95008017 
L151 MB50A1957 
L152 MB50A0922 
L153 MB50A0971 
L154 M90504065 
L155 MB50A0972 
L156 MB50A2454 
L157 M90604065 
L158 MB50A4758 
L159 M91064004 
L160 MB50A0421 
L161 M94001017 
L162 MB50A1226 
L163 M96007052 
L164 M91054004 
L165 M95001017 
L166 M94006017 
L167 MA70A2758 
L168 MS05A0456 
L169 M94007017 
L170 MB50A1922 
L171 MB50A1920 
L172 MB50A0778 
L173 MB50A3523 
L174 M90510065 
L175 MB50A0767 
L176 MS05A0454 
L177 MB50A1751 
L178 M95011021 
L179 MB50A6758 

Oeser i pt ion 
~mfl!l~t 
Amt. Reg. 

Y~ V ?:/ ~ (B)······················· Y-dr i ve shaft (B)························ 2 2 
Nl,. ~h?J' 1}:,~· • • • • • • • • • • • • • • • • • • • • • • • Coup I ing· · · · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
"'71J;_,~·y~· J' ;(B) · · · · · · · · · · · · · · · · · · · Bearing adapter (B) · · · · · · • · · · · · · · · · · · · · · · 3 3 
"'1 1}:,~· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Ba II bearing····························· 1 1 
t{D':I~·~JI*~'M6X8··················· Screw M6X8······························ 8 8 
~{~;.,~· J' -IJ. · · · · · · · · · · · · · · · · · · · · · · · · Cog pulley······························· 3 3 
i!Jf {'/'f? ~ M6 x 25 · · · · · · · · · · · · · • · · · · · · Bo It M6 x 25 · · · · · • • · · · · · • · · · · · · · · · · · · · · · · · 19 19 
f~')b;.,J' 7'r?~· · · • · · · · · · · · · · · · · · · · · · · · Bracket·································· 
Y~ ~· ?~· ~ (A)······················· Y-dr ive shaft (A)························ 
t{D1~·h'*~'M6X6··················· Screw M6X6······························ 4 4 
Y~~·?~·~~Hf· ···••········ ····· ···· Y-drive shaft COIJlllete··················· 1 
J' 7'r'J ~ ('E-~) · · · · · • · · · · • · · • • · · · · · · • · · Motor bracket·· · · • • · · · · · · · · · · · · · · · · · · • • · • 1 1 
~h':l'1fh'* 6··········· ·············Washer 6··········· ···················· ·• 10 10 
i!JffJ'r7~ M6X20···················· Bolt M6X20······························ 4 4 
Xf1t' ;.,~· 'E-~~Hf· · · · · · · · · · · · · • • · · · · · Motor COIJlllete (Y) · · · · · · · · • • • · • · • · · • · • • · • 
"'*'fh'* 6·········· ···············Washer 6································· 
D'Jh~t7 ~ M6 · · · · · · · · · · · · · · · · · • · · · · · · · Nut M6 · · • · • · · · · · • · · • · · · · · · · · · · · · · · • · • · · · • 1 
j;.,~3;.,7· D7~ · · · · • · · · · · · · · · · · · • · · · · · • · Tension b I ock · · · • • · • • · · · · · · · · · · · · · · · · · · · · 1 
D?M7t1fif.H M5X30················ Bolt M5x30······························ 1 1 
i!Jff)'f?~ M5X20···················· Bolt M5X20······························ 6 6 
'fh'*······························ Special washer··························· 4 4 
D1M7t1:l'*'.H M6X40················ Bolt M6x40·· .. ··············•··········· 1 
"'ll);_,~·y~· J' ~ (A) · · · · · · · · · · · • · · · · · · Bearing adapter (A) · · · · · · · · · · · · · · · · · · · · · · 
~{~;.,~· ~J'-1}· · · · • · • · · · • · · · · · · · · · · · · · Cog pulley······························· 
~{~;.,~· "' .. ~. · · · · · · · · ·· · ·• · · · · · · · · · · · Cog belt································· 1 
i!JffJ'r7~ M5 X 16· ................... Bolt M5 X 16· ............................. 32 32 

l!;.,l}- ~ 1}1'rH (Y) · · · · · · • · · · · · · · • · · · · · · · Detector hoI der · • • · · • · · · · · · · · · · • • • · • · · • · • 
t{o;.,~IJ7J' · · · · · · · · · · · · · · · · · · · · · · · · · • Nylon clip······························· 
SW-PW1:l'J'7~{t"'*~'M4X8············ Screw M4X8······························ 1 
SW-PW1:l'J'7~{t"'*~'M3X10··········· Screw M3X10····························· 1 1 
i!Jf fl'r1 ~ M5 X 8 · • · · · · · · · · · · · · • • • · · · · Bo It M5 x 8 • • • · • · · · · · · · · · · · · · · · · · · · · · · · · · · 4 4 
J!;.,l}-~ ~ ~T (Y) · · · · • • · · · · · · · · · · · · · · · · · · Detector (Y) · • · · • · · • · · · · · · · · · · · · • · · · · • • · • 1 
'f;.,~~1H (Y) • · · · · • · · · · · · · · · · · · • · · · · · · Detector pi ate (Y) • • · · • · · · · · · · · · · · · · • · · · · 1 
}.'\'-if·········· · · · · · · · · • · · · · · · · · · · · Spacer· • · • · · · · · • • • • • · · • · • • · · • · · • · • · · · · · · · 3 3 
~h':l'if't.J'* 5········· · ··············Washer 5························ ··•······ 3 3 
i!Jf{:/'f':l~ M5X25···················· Bolt M5x25······························ 3 3 
Y{V?I!-X····· ······ ·· ····•·•···· ··• Y-movable race········ .. ·•··•··•··•······ 2 2 
IJ:n 1J1'r{~ (L) • • • • • • • • • • • • • • • • · • · • • • Linear way adapter (left)················ 1 1 
D-7~· ~ · · · · · · · · · · · · · · · · · · · · · · · · • · · · · Roller shaft····························· 1 
Eh' HJI? 4· · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 4· · · · · • · • • · · · · · · ••· 2 2 
h' ~VD-7· · · · · · · • · · · · • · · · · · · · • · · · · · · Guide roller····························· 1 
V74~f7~··· ···· ····· ·· ·· ···········Drum shaft······························· 1 
Eh' HJI? 8· ........................ · E-type retaining ring a .................. 2 2 

J'7'r?~ASSY···· · ····· · ······· ······· Bracket assy················ ··· ···•······ 1 1 
't7*~· M4 x 6· · · · · · · · · · · · · · · · · · · · · · · · Screw M4 X 6· · · · · · · · · · · · · · · · · · · • • · · · · · · · · · 4 4 
hii'-3')J;.,}.~;.,ASSY· · · • · · · · · · · · · · · · · · · · Cover assy· · · .. · · · · · · · • · .. • · .. · · · .. · · · · · · 1 
i!Jf{:/'f':l~ M4 x 1Q .............. • .... • Bolt M4 x 10 .............................. 8 8 

h11· -?'rf ~ · · · · · · · · · · · · · · · · · · · · · · · · · · Cover adapter • • · · · · · · · · · · · · · · · • · · · · · · · · · · 4 4 
h~if't.J' * · · · · · · · · · · · · · · · · · · · · · · · · · · · · Square washer· · · · · · · · · · · • · · · · · · · · · · · · · · · • 4 4 
SW-PW1:l'J'7~~t"'*~'M4x8· · .......... Screw M4x8 ................ · ......... · ... 12 12 
i!Jf{:/'r'1~ M5X20 .................... Bolt M5x2o .............................. 16 16 
i!Jf{:/'r'7~ M4 x 16 ........ · .. · ........ Bolt M4 X 16 ...... · .......... · ............ 16 16 
J' 7'r1 ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket·································· 2 2 
"'1 1}:,~· (U?1:1') · ...... · · .... · ...... · Ball bearing ...... · ........ · ............ · 8 8 
i!Jf{:/'r':l~ M4X12 .................... Bolt M4X12 .............................. 32 32 
1}:7 PJ1'r~~ (R) · · · · · · · · · · · · · · · · · · · · · · Linear way adapter (right) · · · · · · · · · · · · · · · 1 1 
1J:7?r~ (Y) · · · · · · · · · · · · · · · · · · · · · · · · · Linear way (Y) · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
" • .. ~tifi~HT'" .............. · ...... · Belte cla~Jll assy ...................... · .. 4 4 
~~~;.,~·"· .. ~· ····· · ····· ··· ··········Cog belt································· 2 2 
~· ~3? C I:J' HJI? 10· · · · · · · · · · · · · · · · · · C-type retaining ring 10· · · · · · · · · · · · · · · • • 4 4 
~~~;.,~'J'-1)························· Cog pulley······························· 2 2 
~·~······· · ···· ······ · ·· ·· ·········Shaft···································· 2 2 
f;.,~3;.,J'D'J~···· · ····· · · · · ·· ····· · ··· Tension block············· ........... ·· .. 2 2 
D1M7t1:1'*' _H M5 x 25· · · .. · .... · · · · · · Bolt M5 x 25· ............ · ........ · .. · .... 2 2 
7' 7'r1 ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket···· · · · .·. · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 

PLK-85050/810050 
21 From the library of: Superior Sewing Machine & Supply LLC



[M] 9i-~~-·-
WORK HOLDER MECHANISM 

108 109 110 111 112 113 

105 

114 

102 101 127 

~) ~~-~~~~~-~M~~~~~~~m~~~o 

Note : These parts are applied for a machine shipped with a standard clamp. 

22 

From the library of: Superior Sewing Machine & Supply LLC



[MJ *tiJI xtl~ 
WORK HOLDER MECHANISM 

Fig. ~!! !ll~J-~· 
No. Mod. Parts. No. 

M101 MB50A0272 
M101 MB15A0272 
M102 MB50A0105 
M102 MB15A0105 
M103 M91330004 
1.1104 MB50A0799 
M105 MB50A0557 
1.1106 MB50A3601 
M107 MB50A0780 
M108 MS45A0497 
M109 MB50A0308 
M109 MB15A0308 
M110 MB50A1426 
M111 M94007017 
M112 1.196008052 
M113 M94001017 
M114 1.194007017 
M115 MB50A4601 
M116 M95004017 
M117 MB50A0595 
M118 M96009052 
1.1119 MB50A5601 
M120 M94008017 
M121 1.194006017 
M122 MB50A0273 
M123 MA20A0650 
M124 MB50A0477 
M125 MB50A1454 
1.1126 MB50A0352 
M127 MB50A2426 
M128 M95001017 
1.1129 M91056020 
1.1130 MB50A3426 
M131 M95003017 

Oeser i pt ion 
il.Efllll!! 
Amt. Reg. 

0 

"' 0 

"' "' 

0 

8 
"' 

:t9tifi{9· · · · · · · · · · · · · · · · · · · · · · · · · · · · Feed plate······························· 1 * 
:t9ffi{9· · · · · · · · · · · · · · · · · · · · · · · · · · · · Feed plate······························· • 
tifr .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ClaiJ1l frame······························ 1 • 

tifi · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · C I aiJ1) f r arne · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · * 
SW-PW,f7"51{t"":WM5x8············ Screw M5x8······························ 8 8 
tifi;f;.l3?{9· · · · · · · · · · · · · · · · · · · · · · · · · · Stiffening plate························· 2 2 
:1-:t" I)J{J.II" :1- · · · · · · · · · · · · · · · · · · · · · · · · · Spring······ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
tifi~IJ,'r{9 (L) · · · · · · · · · · · · · · · · · · · · · · · Adapter (left)··························· 1 1 
tifi;f;A.f- · · · · · · · · · · · · · · · · · · · · · · · · · · · C I aiJ1l hoI der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
J.t"-VJ/~D-7 .. ·· · ···· ··············Speed controller .. ······················· 4 4 
tlfrf { · · · · · · · · · · · · · · · · · · · · · · · · · · · · · C I aiJ1) bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 • 
tlfrf { · · · · · · · · · • · · • • · · · · · · · · · · · · · · · C I aiJ1l bracket···························· • 
if;f;"- ~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Support b I ock · · · · · · • · · · · · · • · · · · • · · · · · · · · · 1 2 
i!7-Tfl'r'1~M4X12····················· Bolt M4X12······························ 20 24 

1J~if"1!" :1- · · · · · · · · · · · · · · · · · · · · · · · · · · · · Square washer······· · · · · · · · · · • · · • · · · • • • · · 2 2 
i!7"f{'J'r'1~ M4X10 .. ·················· Bolt M4X10······························ 8 8 
-1!7-T {'J'r'1 ~ M5 X 1 2 · · · · · · · · · · • · · · · · · · · · Bo It M5 X 1 2 .. · · · · · • · · · · · · · · · · · · · · • · • • • · · · 4 4 
t!fn1J,'r{9 (R) · · · · · · · · · · · · · · · · · · · · · · · Adapter (right)·························· 1 
i!7-TO'r'1~ M5X16 .. ·················• Bolt M5x16 .. ·········•···············••· 8 8 
I7.7.5{~"-T-7"J. ... ····················Air slide table .. ··•·······•·······•····· 2 2 
*"l3?Mif"1J":I-··· ····· ················Stiffening washer························ 2 2 
:t9t!fn1J,'r{9· · · · · · · • · · · · · · · · · · · · · • · · Feed plate bracket······················· 2 2 
i!7"f{'J'r'1~ M4X6oo••• • • •••• • ••••••••• Bolt M4X6oo ••••••••••••••••••••••••••••• 8 8 

i!7"f{'J'r'J~ M4X16 .. ···············••· Bolt M4x16 .. ···•·•······················ 8 8 
tifi?"f" · · · · · · · · · · · · · · · · · · · · · · · · · • · · • C I aiJ1) adapter························· · · · 2 2 
t-J.V /7" · · · · ·· · · · · · · · · · · · · · · · · · · · · · Knurled Knobs···························· 1 
.7.~'111" · · · · · · · · · • · · · • · · · · · · · · · · · · · · · · Stopper··············· • · · · · · • • · · · · · · · · · · · 1 1 
:,·~· ········ ·· ···· · ····· · ······· ··· ClaiJ1) stud······························· 2 2 
117-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· Collar··································· 2 2 
tifrif;f;"- ~ · · · · · · · · · · · · · · · · · · · · · · · · · • • C I &IJ1l supporter············ · · · • · · · · · · · · · · 2 2 
i!7f{'J'r'1~ M5X20···················· Bolt M5x20······························ 4 4 
D?1J~7t,HJ:I-:t"M4X6················· Screw M4X6······························ 2 2 

if!fi · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Supporter · · · · · · • · · · · · · · · · · · · · · · · · · · • · · · · • 2 2 
i!7"f{'J'r'1~ M5x8 .. ············•······ Bolt M5x8 .. ··········•·················· 6 6 

PLK-85050/810050 
23 From the library of: Superior Sewing Machine & Supply LLC



[N] ? 1' j\'-llf. 
WIPER MECHANISM 

103 

116 

1~~ 
108 

24 

From the library of: Superior Sewing Machine & Supply LLC



[N] IJ ..(I ~-~tm 
WIPER MECHANISM 

Fig. Jn! &II~J-~· 
No. Mod. Parts. No. 

N101 M91054004 
N102 MB60A0915 
N103 MB60E7601 
N104 M90316050 
N105 M90307053 
N106 M90875045 
N107 MS02A1477 
N108 MA20A0980 
N109 M91057020 
N110 MS03A1530 
N111 MS10A0982 
N112 MS02E0981 
N113 M90802003 
N114 MS02E0983 
N115 MS02A4729 
N116 MB50E2519 
N117 MB50E0270 
N901 MB60E3339 

Description 
ftmt~e 
Amt. Reg. 

0 

"' 0 

"' "' 

SW-PW':I:\"-:1" 7<H"; ~:/ M4 x B · · · · · · · · · · · · Screw M4 x 8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 7 
<'J'JVJ.Ij:_,~· ......................... Snap ring································ 
PJ,'r{1 C:rJ.':I:t-) · · · · · · · · · · · · · · · · · · · · · · Bracket·································· 
lfj(~3······ ·······················Washer 3· ······· ·· ········· ··· ··········· 2 
11· ~lf·n· ~3 · · · · · · · • · · · · · · · · · · · · · · · · · · Spring washer 3 · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
t1~M3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
XHII' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper·································· 
?{II'······························· Wiper···································· 
C11J?lt,HJ.~:/M3 X4· · · · · · · · · · · · · · · · · Screw M3 X4· · · · · · · · · ·· · · · · · · · · · · · · · · · · •· · 1 
'J{ll'-'/~······· · ······· ·· · ·········Wiper shaft······························ 1 
'J{ll'-f {· · · · · · · · · · · · · · · ·· · · · ·······Wiper adapter···························· 
?{11'-~::j" • • • • • • · • • • • · • · • · • • · • ·······Wiper clank······························ 
<J.t7~:t.1/8(44) X4. 5· · · · · · · · · · · · · · · · Screw 1/8(44) X4. 5· · · · · · · · · · · · •• · · · · · · · · · 4 
~V~{1· ······ · · ···· ················Wiper clank···· .............. ··· ... ······ 1 

t~ 1)/l. ~ · • • • • • · • • • • • · • · • • • • • • • • • • • • • • Spring· · · · · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
c-1 1)'/vJH·~~H ..................... Rotary solenoid assy .. · ··· ··············· 1 
t:t;fi 1:;M1f~~H· · · · · · · · · · · · · · · · · · · · • Halt switch assy· · · • · · · · · · · · · · · · · · · · · · · · · 1 
1!11·-~HTCJ·if·-,;t.) · ·················Cover assy (with buzzer)················· 1 

0 

8 
;;; 

2 

2 
2 

4 

PLK-85050/810050 
25 From the library of: Superior Sewing Machine & Supply LLC



[f] *~)ft.#JUl 
OIL LUBRICATION MECHANISM 

101 102 103 104 105 106 107 108 110 (102) 111 (105) 

113 

Cl02) 

123 122 121 120 119 (108) 118 

26 

From the library of: Superior Sewing Machine & Supply LLC



[PJ ~;mtJJt~ 
OIL LUBRICATION MECHANISM 

Fig. ~1! Bf!~J-r 
No. Mod. Parts. No. 

P101 MB35E0688 
P102 M91058004 
P103 MA20A1780 
P104 MA20A0620 
P105 M91054004 
P106 MB35E0780 
P107 MB50E0688 
P108 MN10A0135 
P109 MB35E1688 
P110 MS47P0620 
P111 MB62E0780 
P113 MA20A5688 
P114 MA20E2688 
P115 MA35E1780 
P116 MF60A5740 
P117 MA35E2780 
P118 MA20A6688 
P119 MA35A1688 
P120 MB50E1688 
P121 MA35A0148 
P122 MS01A8796 
P123 MA35A1148 
P124 MA35A0688 
P125 MFOOA1780 
P126 MS03A2780 
P127 MB35I2688 
P128 MF60A0742 
P129 MF10A2740 

Oeser i pt ion 

0 
:g 
"' "' 

11" ~7" tf~~~j'(')'J~· ~;!~). "?I)······· • · • • Oi I pipe assy (to arm shaft bushing)··········· 1 
SW-PW1f7" )"t~t·': t-~· M4 x 6· ........... Screw M4 x 6·............................. 8 
*J.f-· ............................. Holder·· ................................ . 
t~c:,~I)"J7" .......................... Ny 1 on c 1 i p· ......•....................... 
SW-PW1f7" 7"t~tl\• t-~· M4 x 8· ........... Screw M4 x 8· ....•......... oo. oo.......... 4 

11"~7"tHHi'(111J*.?l··oooooooooooooOO Oil pipe assy (to needle bar)oooooooooooo 1 

11" ~7" tf~~~T (?'J~· ~;!~). t1J1I) · · · · • · · · · Oi I pipe assy (to arm shaft bushing)···· ...... · 1 
77· 71 r ............................ 0 i 1 gauge. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3 

11'~7'tf~Hj'{7J·7~:,~ h?'r{)••••••••• Oil pipe assy (oil tank junction) ............. 1 
t~c:,~I)"J7" ...................•...... Nylon clip· ..•........................... 2 

*J.f-~Hj'(l,:,t11J:,)·················· Holder assy (to connecting rod)·oo······· 1 
11" ~7" ..........................••.. pipe..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . • . . 2 

11' ~7· tf~Hi'(?'J~· ~;!~). til) • • • • • • • • oo • Oi I pipe assy (to arm shaft bushing) ......... · 

*J.f -~HT (i!~~~~~· )."t) ................ Ho 1 der assy (to sector gear) ..••......... 
7IJ.~ooooooooooooooooooooooooooooooo Felt•oooooooooooooooooooooooooooooooooooo 1 

Uf-~Hi'C~W~;t~J. ?~c) .....•...... Holder· •.•............•......••.......... 
11' ~7· .............................. pipe ......•••............................ 

i\"0" (:i~l!'t ~f") 3X4-420l········· Pipe (to outer hook right) 3X4-420l ........... 1 

II"O"tf~~H(~~~·~;t~). (I)··········· Oil pipe assy (to hook shaft bushing)······· .. 

tH:I~I!·t ~f·) 2.5D-520L············ Oil wick (to outer hook right) 2.5D-520L· ..... 

*J.f-······························ Holder assy (to hook shaft bushing)············ 1 

tH:IHI" t tf 1)) 2. 5D-540L· · · · · · · • • • • Oi I wick (to outer hook left) 2. 5D-540L" · · · · · · 1 

11"~7" (:1~1(1 t~· 1J) 3X4-440L•••••••• Pipe (to outer hook left) 3X4-440L········· ... 1 

U~·-······ ······· ·················Holder··································· 
*J.f-· ····•····· · ··················Holder··································· 
11" 0" tf~Hj'(l\:,~:, 1):,) oo · ·· · · • · · • • • • • • Oi I pipe assy (to feed I ifting eocentric) ····· 

7~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cap······································ 
7IJ.~· · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · Felt····································· 1 

0 

"' g 

"' 

8 

4 

1 

3 

1 

2 

2 

PLK-85050/810050 
27 From the library of: Superior Sewing Machine & Supply LLC



[Q] ~c1SR · ~c ~ oo 1*' 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

108 107 

102 103 ( 103) 104 

\ J,. 
~ ~:~ ~ 
l-__----~ r~ 

--....;...:--. 

~~ 
--====;;~Ill 

1
,:-- ~~l ~ 
~~a/~~ 
I, --~ 

• I I 

~ 
106 105 (102) 

201 202 

203 

28 

122 

123 

124 

From the library of: Superior Sewing Machine & Supply LLC



[QJ ftetl · ftetgOOf*' 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

Fig. ~:!@: 311£J-r 
No. Mod. Parts. No. 

0101 MB50A3339 
0102 M91054004 
0103 MB60A6780 
0104 MB60A5780 
0105 MB60A5601 
0106 MB35A7601 
0107 M95003096 
0108 MB60A2352 
0109 MB60A0366 
0110 M91057004 
0111 K14M71725402 

0112 M90439037 
0121 M97324099 
0122 M97320099 
0123 M97318099 
0124 M97319099 
0201 MB50A0598 
0202 M91067004 
0203 MB50E0599 
0204 MB50A0599 
0205 M91035089 
0206 MA20A7571 
0207 MA20A8571 
0208 M90511050 
0209 M95003017 
0210 MB61A0963 
0211 M91276004 

ilmtllll: 
Oeser i pt ion Amt. Reg. 

0 

"' 0 

"' "' 
Pll" /1!11·- · · · · · · · · · · · · · · · · · · · · · · · · · · · Cover· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
SW-PW'1f:r 5"?it"" t-:/ M4 x 8 · · · · · · · · · · · · Screw M4 X 8 .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · 7 
'r-7· ... ~· 7/ ~ · · · · · · · · · · · · · · · · · · · · · · · · · Cord hoI der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

'r-7· ... ~· 7/ ~ · · · · · · · · · · · · · · · · · · · · · · · · · Cord hoI der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
Jt-~; ~ 1J'1'r1; · · · · · · · · · · · · · · · · · · · · · · · · · Conector pane I··························· 
P11" /;l.f- · · · · · · · · · · · · · · · · · · · · · · · · · · · · Adapter·································· 1 
7' 1)/~fl\. /~Hf· · · · · · · · · · · · · · · · · · · · · · Print circuit board······················ 1 

;I. I\' -if· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer······· · · · · · · · · · · · · · · · · • · · · · · · · · · · · 4 

:\1-'17' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

SW-PW'1f7' 5"?1t"" t-:/ M4 x 20· · · · · · · · · · · Screw M4 x 20· · · · · · · · · · · · · · · · · · • · · · · · · · · · · 4 

'r-7· ... (if-*" 1/J-f) · · · · · · · · · · · · · · · · · · Cab I e (servo encoder) · · · · · · · · · · · • · · · · · · · · 1 

SW'1fPtl\"t-'l"M4X8·· ······· ··········Screw M4X8· · · ····· · · ···········•·•······ 1 
'r-7" .. (;1.f•7t'/~"f-;) ·················Cable (stepping ~rotor)··················· 1 

'r-7" .. ('Jid1r) · ···· · ······· ·········Cable (out of solenoid)·················· 1 
'r-7" .. (if-*"f-;T"/'r"/) ···············Cable (servo ~rotor)······················ 1 

'r-7" .. (:J.')IJ3~'l/J"')) · · · ··············Cable (input signal)····················· 1 
-r·:,;,·I\·/~IJ'1'r1; •............•......• Solenoid valve munting plate············ 1 

SW-PW'1f7'5"?it""t-'l"M5X10··········· Screw M5X10····························· 3 

f" :,;,·1\· /'r-7" .. ~~;-r .. · · · · · · · · · · · · · · · · Solenoid valve co~lete .. · · · · · · · · · · · · · · · · 1 
f"/'l"l\"/··························· Solenoid valve··························· 3 

lfil.-/lf· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Muffler·································· 2 

'J/;1f'1f"f· · · · · · · · · · · · · · · · · · · · · · · · · · Quick joint······························ 1 
L1J";?/;1f'1f"f .. ··············•····· L-type quick joint······················· 2 

~1J"fif"1J"t- 5· ····· · ··· · ·············Washer 5········ · ············•··· ········ 2 

i!7f1'1'r1~ M5x8 .. ··················· Bolt M5x8 .. ····•·············•·········· 2 
71 ... ;1.-f" J.t,.-;. · · · · · · · · · · · · · · · · · · · · · · · Fi Iter regulator························· 1 
SW-PW'1f7' 5"?1t"" t-'l" M4 x 30· · · · · · · · · · · Screw M4 x 30· · · · · · · · · · · · · · · · · · · · • · · · · · · · · 4 

7 

2 

4 

4 

4 

3 

1 

3 

2 
1 

2 

2 

2 

4 

PLK-85050/810050 
29 From the library of: Superior Sewing Machine & Supply LLC



[8] 7- :7'Jv~1Wi 
TABLE & STAND 

101 102 

312~ .fJ 
311~\.J 

30 

202 

304 

------305 /,_____ . (302) 

306 

From the library of: Superior Sewing Machine & Supply LLC



[R] T--:tJL-ml~ 
TABLE & STAND 

Fig. ~:f: 8Jl£J-~· 
No. Mod. Parts. No. 

R101 M91064004 
R102 MB50A1595 
R103 M91054004 
R104 MB50A1972 
R105 M98004021 
R106 M90823050 
R107 M90803053 
R108 M92002050 
R109 M95021045 
R110 MA35A0166 
R201 MB50A0483 
R202 M98019022 
R301 M91054004 
R302 M91071004 
R303 MB50A0420 
R304 MB50E1776 
R305 M95006021 
R306 MA3587601 
R307 MB50A6601 
R308 M90511050 
R309 M90504053 
R310 M91382045 
R311 MF20A0130 
R312 MA60A0131 

Oeser i pt ion 
1tifhlll!! 
Amt. Reg. 

0 

"' 0 

"' "' 

0 

8 
a; 

if?~:,· M4 X 6· · · · · · · · · · · · · · · · · · · · · · · · · Screw M4 X 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 36 36 
j--J"J,I)ii"-1'7SSY···················· Table cover assy························· 1 
SW-PW7:\'7' j;>it"." ~:,· M4 X 8· · · · · · · · · · · · Screw M4 x 8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 50 50 

.f\'1.'- · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Castor··································· 4 4 
D·1Mlt7:\'*'"~ M8X20 .. ·············· Bolt M8x2o .............................. 16 16 
~1!':\'if'1!'~ 8························ Washer 8································· 16 16 
1\'~if'h'~ 8························· Spring washer 8·························· 16 16 
~h· :\'if' h' ~ 20· · · · · · · · · · · · · · · · · · · · · · · washer 20· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 4 
D1h~t? ~ M20 .. · · · · · · · · · · · · · · · · · · · · · · Nut M20 .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 4 
l:t' fA,7? ~ · · · · · · · · · · · · · · · · · · · · · · · · · · Ajustor · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 4 
}.';,~· ~~H· · · · · · · · · · · · · · · · · · · · · · · · · · Operation stand·························· 1 1 
D?Mlt7f*' ';,*' H M8 X 20· · · · · · · · · · · · Bo It M8 X 20 .. · · · · · · · · · · · · · · · · · · · • · · · · · · · · 4 4 
SW-PW7:\'7'7;>1t"'~:t'M4X8············ Screw M4X8······························ 2 2 
SW-MW7:\'7' j;>.(tl\' ~:,· M4 x 8· · · · · · · · · · • · Screw M4 x 8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 6 6 
1\' .. ~hii'-Jj-11'· · · · · · · · · · · · · · · · · · · · · · Cover adapter···························· 1 1 
....... ~h11·- ..•....•. ······ · ···•·•····· Belt cover····················· • •·· ·• ·•·• 1 1 
D1Mlt7U' .. ~ M5 x 30 .. · · · · · · · · · · · · · · Bo It M5 x 30 .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
1\' .. ~hii'-~ 1J7'r1'· · · · · · · · · · · · · · · · · · · · · Adapter·································· t-' ~ 1J7'r1' · · · · · · · · · · · · · · · · · · · · · · · · · · Motor adapter···························· 1 
~1!':\'if'h'~ 5······· ······· ··········Washer 5······· ······· ··· · ········· ······ 2 2 
!l"~if'h'~ 5··· ·•········ · ···········Spring washer 5··········· ··•·· ·•········ 2 2 
D1h~t? ~ M5· · · · · · · · · · · · · · · · · · · · · · · · · Nut M5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 
77'7t'/····· · ····· ······· ···· ·····• Oi I bottle······························· 
17' ?~'r~~,'T· · · · · · · · · · · · · · · · · · · · · · · · · Oi I pan·································· 

PLK-85050/810050 
31 From the library of: Superior Sewing Machine & Supply LLC



~ 1•tlrl~ 
ACCESSORIES 

101 

\ 
~ 

110 

102 

\ 
~ 

~115 
/ 

:0.: 

~ 116 

k 
~~ 
~ 117 

901 

I-­L_.··= 
- _;;,._ •. ::?:::: .. 

103 104 

~ ~ 
107 

\ 

1J 
118,119,120.121 

> 

51) Fig. No.S131- S134 /'\·:; ::f /~ti9~¥JI~-tiJIHJlN~-T~ :-- /O)~%t:NLI ~ * "9 a 

Note: Accessory parts shown as Fig.No.S131- S134 are applied for a machine shipped with a 

standard clamp. 

32 
From the library of: Superior Sewing Machine & Supply LLC



[S] it~~ 
ACCESSORIES 

Fig. ~:f: Sfi~J-~· 
No. Mod. Parts. No. 

S101 MS02A0128 
S102 MA10A0123 
S103 MS03A0417 
S104 MN52A1245 
S105 MB60A0990 
S106 MB60A1990 
S107 MA20A0734 
S108 MF40E0193 
S110 MF01A0565 
S112 MA30A0571 
S113 M91010089 
S114 MS06A0567 
S115 MB02A1608 
S116 MB02A0608 
S117 MFOOA0608 
S118 MS02A0479 
S119 MM10A1479 
S120 MS10A1976 
S121 MS10A2976 
S122 MS05A1976 
S123 MS05A0976 
S124 MS01A1976 
S125 MF90A0976 
S126 MS02A2976 
S127 MS02A1976 
S128 MS02A0976 
S129 MS10A0976 
S130 MF10A0149 
S131 MB50A0691 
S131 MB15A0691 
S132 MB50A1691 
S133 NB50A2691 
S133 MB15A2691 
S134 MB50A3691 
S135 MB50A0797 
S135 MB15A0797 
S136 M860AOFSW 
S901 MB50E0691 
S901 MB15E0691 

Oeser i pt ion 
ilmfil!t 
Amt. Reg. 

0 

~ 8 
"' 

~\1;,11'1) DPX17 #18·················· Needle DPX17#18························· 4 4 
*'t';,(SC-1803')) .................... Bobbin (for SC-180)· ..................... 3 3 

J' L.?· • • • • • · • • • • • • · • · · • · • · • • • • • · • · · • Tire····································· 1 
r;,;1.111';t. ...... · ... · · · · · ···· ...... · .. Tension spring"""· ............. ·· ..... 1 
7D-;t' {'f f).H\I;l.'fi.) .............. · .. · Floppy disk (system)· .. """ .. ·· ........ 1 
7D-;t' {'f' {A~ (if\?i!1'f' -;) • • • • • • • • · • · • · · Floppy disk (sewing pattern data)············· 1 
t':,I.1JII·-··························· Polyethylene cover············ .. ········· 1 
1H'ff 1~HT" .. · .................. · Cotton stand assy ... • ................ • .. · 1 

M~'f3?i!1~' ·· ···· ·· ·· · · ·· · ······ ••• Speed conmand disk adjusting plate"'''"'""' 
?;,;1f7f'f· · · · • · · · · · · · · · · · · · · · · · • · · · Quick joint····················· .. ······· 1 
D-;1J~'J'r1 ~ • • • • • • • • • • • • • • • • • • • • • • • • · • • Socket··········· · · · · · · · · · · · · · · · · · · · · · · · · 1 
IYfJ.-7' · · · · · · · · · · · · · · · · • · · · · · · · · · · · Air tube································· 
V 1111'- (\13?) · · · · · · · · · · · · · · · · · · · · · · · Screw driver (small)····················· 
V7111'-(h')) ·· · ········ ·· ··········Screw driver (middle)···················· 
~'7111'-(f 1) ··· · ···················Screw driver (large)····················· 
1)3')~'fAil't13X17··················· Spanner 13X17· .. ························ 1 
1)3')~' fAil' t10 X 14· · · · · · · · · · · · · · · · · · · Spanner 10 X 14· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1) 3')~' fAil' t8 x 9 · · · · · · · · · · · · · · · · · · · · · Spanner 8 x 9 · · · · · • · · · · · · · · · · · · · · · · · · · · · · · 1 
1)3')~' fAil' t6 x 7 · · · · · · · · · · · · · · · · · · · · · Spanner 6 x 7 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
D-;M*' ')7JI' t6 · · · · · · · · · · · · · · · · · · · · · · · Socket wrench 6 · · • · · · · · · · · · · · · · · · · · · · · · · · 
D-;1l~*· ')7JI' t5 · · · · · · · · · · · · · · · · · · · · · · · Socket wrench 5 · · · · · · · · · · · • · · · · · · · · · · · · · • 1 
D·~1l~*· ?Ail' t4· · · · · · · · · · · · · · · · · · · · · · · Socket wrench 4· · • · · · · · · · · · · · · · · · · · · · · · · · 1 
Do;~M*' ')All' t118· · · · · · · · · · · · · · · · · · · · · Socket wrench1/8· · · · · · · · · · · · · · · · · .. · · · · · · 1 
D11l~*· ')All' t3· · · · · · · · · · · · · · · · • · · · · · · Socket wrench 3· · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D11l~*· ')All' t2. 5 · · · · · · · · · · · · · · · · · · · · · Socket wrench 2. 5 · · · · · · · · · · · · · · · · · · · · · · · · 1 
D•1M*' ')All· t2 · · · · · · · · · · · · · · · · · · · · · · · Socket wrench 2 · · · • · · · · · · · · · · · · · · · · · · · · · · 1 
Do;~M*' ')All' t1. 5 · · · · · · · · · · · · · · · · · · · · · Socket wrench 1. 5 · • • • · · · · · · · · · · · · · · · · · · · · 1 
77'71}/ ............................. Oiler with oil ........................... 1 

11' o;~f;, (\I;~IJ'I1;3?) · · · · · · · • · · · · · · · · · · · C I a~Tp pad (for feed plate)··············· 2 * 
ll'o;~f;,(\I;~IJ'I-(;3')) · · · · · · · · · · · · · · · · · · · Cla~Tp pad (for feed plate)··············· * 2 
ll'o;~f;,(\I;~IJ'I1H?) · · · · · · · · · · · · · · · · · · · Cla~Tp pad (for feed plate)··············· 2 2 
11.1f;,(')~ffi3')) · · · · · · · · · · · · · · · .. · · · · Cla~Tp pad (for cla~Tp frame)······ ... ····· 2 * 
11' '1f;,(')~~iJ'I3')) .. · .................. Cla~Tp pad (for cla~Tp frame) .. ·" ...... · .. * 2 
11' 1f;,(')~~iJ'I3')) · .... " · · ........ · .. · Cla~Tp pad (for cla~Tp frame) ............. • 2 2 

*J' 7{1,1.1. .. · · · · · · · · · · · · · · · · · · · · · · · · · Film sheet·· .. ···· .. ····················· 1 * 
*J' 7{1,1.1.· • · · · · · · · · · · · · · · · · · · · · · · • · · Film sheet· .. •······•···················· * 
7·7~A1'1f· · · · · · · · .. · · · · · · · · · · · · · · · · · · Foot switch·········· .. ·················• 1 
11 • ?f;,ASSY · · · · · · · · · · · · · · · · · · · · · · · • · · C la~Tp pad assy · • · · · • · · • · · · · · · · · · • · • · · · · · • 1 * 
11' ?f;,ASSY • · · · · · • • · · · · · · · · · · · · · · · · · · C la~Tp pad assy · · • · · · · · • · · · · · · · · · · · · · · · · · · * 

PLK-85050/810050 

33 From the library of: Superior Sewing Machine & Supply LLC



ITJ ~ / -:/ 3 /I"\- 'Y 
OPTION PARTS 

*101 
102 1>1.6 

~ 
103 1>2.6 

\:!) \ 
~ *104 1>3 

~ 

108 109.110 

\ \ 
* 111, 112 

\~4.5 \6.5 
\ 

~8.5 • I 

* 114 115 116. 117 

., ~ ~ 
118 

\ 
\ 

106 

\ 
~ \§J 

~ 

* 107 

\ 

Q 

119 

~ 

51) ~t:p Fig.No.I:*~P~1-t L.,t.:$~tUI[T-~ ~ / PLK-85050-LG, fJ ~ lfl: PLK-810050-LG 

<7)t§UII:ffffl L., "l 1.\ ~"to 

Note :The parts marked * on Fig Number are used for PLK-85050-LG and PLK-81 0050-LG . 

34 
From the library of: Superior Sewing Machine & Supply LLC



[T] :;t-:1~ 3 /1~-·:; 
OPTION PARTS 

Fig. I:!: ffii~J-~· 
No. Mod. Parts. No. 

T101 MA35A0128 
T102 MS03A0101 
T103 MS03A2101 
T104 MS17A0101 
T105 MA45A0700 
T106 MS17A1120 
T107 MS01A1616 
T108 MV30A1256 
T109 MS03A0256 
T110 MS03A1256 
T111 MA35A0256 
T112 MA35A1256 
T113 MV35A0106 
T114 MS04E1210 
T115 MF10A1245 
T116 MN10A3245 
T117 MF23C0245 
T118 MS03A0181 
T119 MS10A0180 

il.I'IHUk: 
Oeser i pt ion Amt. Reg. 

~YJii"IJ 0Px17 #18·················· Needle 0Px17 #18························ 

/II){~ ( .P 1 . 6) · • · • • • · • · • • · · · · • • • · • • · · Need I e plate ( .P 1 . 6) · · • • · · · · • • • • • · • • • • · • • 
111){~ (,P2. 6) • · • • • · · • • • • • · • • • • • • • · • • Needle plate (,P2. 6) • • · • · · · · •• • • • • • • • · • • • 
JIIJH (,P3) · · · • • · · · · • · • · · • • • • • • • • • • • Needle plate (,P3) · · · • • • · • • • •• • • • • • • • • • • • 
.(~11· :1-· • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Tens ion plate···························· 

0 

"' 0 

"' "' 

thh"1D (77f/3~) ···················· Inner hook 0 (for heavy)················· 
thh"1;t!fi (77fl3~) · · · · • • • • • • • • · · · · · · Inner hook c laltller (for heavy)··········· 1 

th;tlJ"I ( .P 2) · • • • • · • • · · • • • • · • • • • · • • · • Presser foot ( .P 2) • • • • · • · • • • • • • • • • • • · · • • • 
th;tlJ"I ( .P 3) • • • • • • • • · • • • • · · • · • · · • • · • Presser foot ( cP 3) · · · • • · · · · · • • • • • • • • · · • • • 
th;tlJ"I (,P2) • • • • • • • • · · · · · · · · · · • · · · · · Presser foot (,P2) • • · • • • • • • • · · · • • • · · · · · · · 1 
th;tl)-I ( .P 3) • • • • • • • · · • • • · · · · · · · · · · · · Presser foot ( cP 3) · · • • • • • • • • • • • • • · • · • • • • • 
th;tl)-I ( .P 2) • • · • • • • • • • • • • · • · • • • • • • • • Presser foot ( cP 2) • • · • • • • • • · • • • • • · • · • • • • • 
lj-j;flj-I ( .P 3) · • • • • · · · · · • • · · · · · · • · • · • • Presser foot ( .P 3) • • • • • • • • • • · · • • • • · • • • • • • 
~'JHf3~i!7:f?~ff· · · · · · · · · · · · · · · · · · · · · Thread tension regulator assy· · · · · · · · · · · · 
r;,}..(/1• :1- (7' I}TJY3J) • • • • • • • • • • • • • • • • • Thread pretension spring·············· · • · 1 
IJ}..(J\. :1- (~'JHfa~i!7f) · · · · · · · · · · · · · · · Thread tension regulator spring········ · · 1 
r;,}..(/1• :1- (~'JHf3~i!7f) · · · · · · · · · · · · · · · Tension regu I ator spring·············· • • · 1 

.(H;,t.(~~~T· · · · · · · · · · · · · · · · · · · · · · · · · Thread guide assy· • • • · • • • • • · • • • • • • • • • • · • • 
Hl;,t.f~H-T· • · · · · · · · · · · · · · · · · · · · · · · · Thread guide assy· • • • • • • • • • · · · • · · · · · · · · · · 

0 

"' g 

"' 

PLK-85050/810050 
35 From the library of: Superior Sewing Machine & Supply LLC




